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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious

must be at least 20 dB below the highest emission level within the authorized band. If the output

power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 -30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup
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For radiated emissions above 1GHz
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SPORTON LAB.

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &> DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 1.97 2.07 2.07 5.03 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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TXBF modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
_ L2
Nss [ Nanr
2.1 2.8
. . . j=1 | k=1 _
DirectionalGain =10-log
N o7
where
Each antenna is driven by no more than one spatial stream:
Nss = the number of independent spatial streams of data;
Nyyr= the total number of antennas
G, /20
k= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,
The directional gain “DG” is calculated as following table.
DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) dB)
2.4 GHz 1.97 2.07 5.03 5.03 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Test Date Due Date Remark
Rohde & May 22, 2019~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | Jan. 07, 2019 Jan. 06, 2020
Schwarz Jun. 18, 2019 (03CH13-HY)
SCHWARZBE May 22, 2019~ Radiation
Horn Antenna BBHA 9120 D 9120D-1241 | 1GHz ~ 18GHz | Jun. 29, 2018 Jun. 28, 2019
CK Jun. 18, 2019 (03CH13-HY)
CBL -
. May 22, 2019~ Radiation
Bilog Antenna TESEQ 6111D&00800N1 37059&01 30MHz~1GHz | Oct. 13, 2018 Oct. 12, 2019
Jun. 18, 2019 (03CH13-HY)
D0O1N-06
SHF-EHF Horn | SCHWARZBE May 22, 2019~ Radiation
BBHA 9170 BBHA9170584 | 18GHz- 40GHz | Dec. 05, 2018 Dec. 04, 2019
Antenna CK Jun. 18, 2019 (03CH13-HY)
o . May 22, 2019~ Radiation
Preamplifier Keysight 83017A MY53270080 [1GHz~26.5GHz | Nov. 14, 2018 Nov. 13, 2020
Jun. 18, 2019 (03CH13-HY)
. AMF-7D-001018 May 22, 2019~ Radiation
Preamplifier MITEQ 1590074 1GHz~18GHz | May 20, 2019 May 19, 2020
00-30-10P Jun. 18, 2019 (03CH13-HY)
. Sonoma-Instru May 22, 2019~ Radiation
Amplifier 310N 187282 9KHz~1GHz |Dec. 18, 2018 Dec. 17, 2019
ment Jun. 18, 2019 (0O3CH13-HY)
18GHz~40GHz, -
= May 22, 2019~ Radiation
Amplifier MITEQ TTA1840-35-HG 1871923 VSWR:2.5:1 | Jul. 16, 2018 Jul. 15, 2019
Jun. 18, 2019 (03CH13-HY)
max
HUBER + SUCOFLEX May 22, 2019~ Radiation
RF Cable 0030/126E 30M-18G Feb. 13, 2019 Feb. 12, 2020
SUHNER 126E Jun. 18, 2019 (03CH13-HY)
HUBER + May 22, 2019~ Radiation
RF Cable SUCOFLEX 104 804793/4 30M-18G Feb. 13, 2019 Feb. 12, 2020
SUHNER Jun. 18, 2019 (03CH13-HY)
HUBER + May 22, 2019~ Radiation
RF Cable SUCOFLEX 104 MY24961/4 30M-18G Feb. 13, 2019 Feb. 12, 2020
SUHNER Jun. 18, 2019 (03CH13-HY)
HUBER + May 22, 2019~ Radiation
RF Cable SUCOFLEX 102 MY2859/2 30M~40GHz | Mar. 13, 2019 Mar. 12, 2020
SUHNER Jun. 18, 2019 (03CH13-HY)
HUBER + May 22, 2019~ Radiation
RF Cable SUCOFLEX 102 MY4274/2 30M~40GHz | Mar. 13, 2019 Mar. 12, 2020
SUHNER Jun. 18, 2019 (03CH13-HY)
Spectrum . May 22, 2019~ Radiation
Keysight N9010A MY55370526 | 10Hz~44GHz | Mar. 19, 2019 Mar. 18, 2020
Analyzer Jun. 18, 2019 (03CH13-HY)
May 22, 2019~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A Im~4m N/A N/A
Jun. 18, 2019 (03CH13-HY)
May 22, 2019~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Jun. 18, 2019 (03CH13-HY)
May 22, 2019~ Radiation
Software AUDIX E3 6.2009-8-24c| RK-001124 N/A N/A N/A
Jun. 18, 2019 (03CH13-HY)
. ) May 22, 2019~ Radiation
EMI Test Receiver Keysight N9038A(MXE) | MY54130085 |20Hz ~8.4GHz | Nov. 01, 2018 Oct. 31, 2019
Jun. 18, 2019 (03CH13-HY)
WHKX8-5272.5- .
) ) May 22, 2019~ Radiation
Filter Woken 6750-18000-40S SN5 6.75G Highpass| Mar.13, 2019 Mar. 12, 2020
T Jun. 18, 2019 (03CH13-HY)
) . WHKX12-1080-1 May 22, 2019~ Radiation
Filter Wainwright SN3 1.2G Low Pass | Jul. 05, 2018 Jul. 04, 2019
200-15000-60ST Jun. 18, 2019 (03CH13-HY)
. o WHKX12-2700-3 . May 22, 2019~ Radiation
Filter Wainwright SN2 3G High Pass | Jul. 16, 2018 Jul. 15, 2019
000-18000-60SS Jun. 18, 2019 (03CH13-HY)
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. . Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Date Test Date Due Date Remark
May 15, 2019~ Conducted
Power Sensor DARE RPR3006W |13100030SNO32| 9kHz~6GHz |Dec. 03, 2018 Dec. 02, 2019
Jun. 20, 2019 (THO5-HY)
Spectrum Rohde & May 15, 2019~ Conducted
FSP40 100057 9kHz-40GHz | Nov. 21, 2018 Nov. 20, 2019
Analyzer Schwarz Jun. 20, 2019 (THO5-HY)
Switch Box & RF May 15, 2019~ Conducted
Burgeon ETF-058 EC1208382 N/A Mar. 27, 2019 Mar. 26, 2020
Cable Jun. 20, 2019 (THO5-HY)
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A May 21, 2019 N/A
(CO05-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102388 9KHz~3.6GHz | Nov. 12, 2018 | May 21, 2019 | Nov. 11, 2019
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 14, 2018 | May 21, 2019 | Nov. 13, 2019
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 09, 2018 | May 21, 2019 | Nov. 08, 2019
Schwarz (COO05-HY)
Rohde & Conduction
Software EMC32 V10.30 N/A N/A N/A May 21, 2019 N/A
Schwarz (COO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Dec. 31, 2018 | May 21, 2019 | Dec. 30, 2019
SUHNER (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-22 100851 N/A Dec. 31, 2018 | May 21, 2019 | Dec. 30, 2019
Schwarz (CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 220
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.90
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.40

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.30
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-3456 Page Number : 103 of 103
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Appendix A. AC Conducted Emission Test Results

: ) Temperature : 22~25C
Test Engineer : |Eric Jeng - —
Relative Humidity : |52~55%
Test Voltage : [120Vac / 60Hz Phase : Line
100
90t
8ot
70t
CISPR:OP LimitatMaim Pprts
. 60_\ | i ) L
ai)] 4
©
£ 5010
[5]
s T e
~ 4ot
1 4 .
30T ® ¢
1 ¢
20t
10t
0 + t t +—t + t + + + —t+—— + + |
150k 300400600 800LM 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuv) | (dB) (dB)
0.165750 36.39 55.17 18.78 L1 OFF 19.5
0.165750 49.90 65.17 15.27 L1 OFF 19.5
0.206250 28.53 53.36 24.83 L1 OFF 19.5
0.206250 42.04 63.36 21.32 L1 OFF 19.5
0.251250 24.26 51.72 27.46 L1 OFF 19.5
0.251250 36.95 61.72 24.77 L1 OFF 19.5
0.343500 22.37 49.12 26.75 L1 OFF 19.5
0.343500 34.82 59.12 24.30 L1 OFF 19.5
0.415500 22.71 47.54 24.83 L1 OFF 19.5
0.415500 32.16 57.54 25.38 L1 OFF 19.5
0.483000 16.60 46.29 29.69 L1 OFF 19.5
0.483000 25.42 56.29 30.87 L1 OFF 19.5
13.560000 24.41 50.00 25.59 L1 OFF 19.7
13.560000 30.72 60.00 29.28 L1 OFF 19.7
TEL : 886-3-327-3456 Page Number . Al of A2
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: ) Temperature : 22~25C
Test Engineer : |Eric Jeng - —
Relative Humidity : |52~55%
Test Voltage : [120Vac / 60Hz Phase : Neutral
1001
90T
8ot
70T
CISPR-QP LimitatMaim Prts
g 60‘\ | imi n I
om e
©
= 507¢
[5)
5 <+
= 401 @
i *
30t * 7S
1 &
20t
10t
0 t t t +—t —t t t t —t+—+— t t |
150k 300400600 800LM 2M  3M 4M5M6 8 10M 20M 30M
Frequencyin Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuVv) | (dB) (dB)
0.163500 34.49 55.28 20.79 N OFF | 195
0.163500 49.31 65.28 15.97 N OFF | 195
0.210750 26.58 53.18 26.60 N OFF | 195
0.210750 40.98 63.18 22.20 N OFF | 195
0.253500 23.09 51.64 | 28.55 N OFF | 195
0.253500 36.37 61.64 | 25.27 N OFF | 195
0.503250 20.19 46.00 | 25.81 N OFF | 195
0.503250 25.83 56.00 | 30.17 N OFF | 195
1.594500 14.86 46.00 | 31.14 N OFF | 196
1.594500 18.95 56.00 | 37.05 N OFF | 196
7.829250 27.02 50.00 | 22.98 N OFF | 19.7
7.829250 31.57 60.00 | 28.43 N OFF | 19.7
13.557750 23.02 50.00 | 26.98 N OFF | 198
13.557750 28.87 60.00 | 31.13 N OFF | 198
TEL : 886-3-327-3456 Page Number A2 of A2
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Appendix B. Radiated Spurious Emission

Test Engineer :

Temperature : 24.5~24.6°C

Andy Yang, JC Liang, and Wilson Wu
Relative Humidity : (50 ~ 52%

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)

2385.18 53.29 -20.71 74 41.76 27.19 13.92 | 29.58 102 304 P H
2390 43.21 -10.79 54 31.64 27.23 13.92 | 29.58 102 304 A H
* 2412 109.75 - - 98.11 27.28 13.94 | 29.58 102 304 P H
* 2412 106.45 - - 94.81 27.28 13.94 | 29.58 102 304 A H
H

802.11b
H

CHO1

2389.905 52.96 -21.04 74 41.39 27.23 1392 | 29.58 | 391 6 P \%

2412MHz
2390 42.77 -11.23 54 31.2 27.23 1392 | 29.58 | 391 6 A \%
* 2412 109.52 - - 97.88 27.28 13.94 | 29.58 | 391 6 P V
* 2412 106.49 - - 94.85 27.28 1394 | 29.58 | 391 6 A \%
V
\%
2376.22 52.39 -21.61 74 40.87 27.19 1391 | 29.58 100 277 P H
2389.1 41.66 -12.34 54 30.09 27.23 13.92 | 29.58 100 277 A H
* 2437 110.2 - - 98.45 27.37 13.96 | 29.58 100 277 P H
* 2437 106.9 - - 95.15 27.37 13.96 | 29.58 100 277 A H
2491.18 53.64 -20.36 74 41.7 275 14.01 | 29.57 100 277 P H

802.11b
2485.02 42.13 -11.87 54 30.24 27.46 14 29.57 100 277 A H

CH 06

2380 52.26 -21.74 74 40.74 27.19 1391 | 29.58 335 0 P \%

2437MHz
2388.82 41.5 -12.5 54 29.93 27.23 13.92 | 29.58 335 0 A \%
* 2437 109.74 - - 97.99 27.37 13.96 | 29.58 | 335 0 P \%
* 2437 106.49 - - 94.74 27.37 13.96 | 29.58 335 0 A \%
2486.35 52.81 -21.19 74 40.92 27.46 14 29.57 | 335 0 P \Y,
2485.16 41.85 -12.15 54 29.96 27.46 14 29.57 335 0 A \%
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2462 110.63 - - 98.81 27.41 13.98 | 29.57 | 109 293 P H
2462 107.48 - - 95.66 27.41 13.98 | 29.57 | 109 293 A H
2488.36 53.06 -20.94 74 41.12 275 14.01 | 29.57 | 109 293 P H
2485.16 42.35 -11.65 54 30.46 27.46 14 29.57 | 109 293 A H
H
802.11b
H
CH 11
2462 110 - - 98.18 27.41 13.98 | 29.57 | 370 8 P \%
2462MHz
2462 106.82 - - 95 27.41 13.98 | 29.57 | 370 8 A \%
2487.64 52.76 -21.24 74 40.83 27.5 14 29.57 | 370 8 P \Y,
2485.48 42.39 -11.61 54 30.5 27.46 14 29.57 | 370 8 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-2 of 13
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 40.26 -33.74 74 60.13 31.26 6.42 57.55 100 0 P H
H
H
802.11b
H
CHO1
4824 43.15 -30.85 74 63.02 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.82 -35.18 74 58.35 31.36 6.56 57.45 | 100 0 P H
7311 43.43 -30.57 74 56.32 36.18 8.2 57.27 100 0 P H
H
802.11b
H
CH 06
4874 40.58 -33.42 74 60.11 31.36 6.56 57.45 100 0 P V
2437MHz
7311 43.47 -30.53 74 56.36 36.18 8.2 57.27 100 0 P \%
V
V
4924 40.14 -33.86 74 59.33 31.46 6.7 57.35 | 100 0 P H
7386 43.87 -30.13 74 56.72 36.37 8.14 57.36 100 0 P H
H
802.11b
H
CH 11
4924 40.52 -33.48 74 59.71 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.47 -30.53 74 56.32 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B1-3 of 13
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 62.67 -11.33 74 51.1 27.23 1392 | 29.58 | 125 | 304 P H
2390 52.21 -1.79 54 40.64 27.23 1392 | 29.58 | 125 304 A H
* 2412 106.31 - - 94.67 27.28 1394 | 29.58 | 125 | 304 P H
* 2412 98.84 - - 87.2 27.28 1394 | 29.58 | 125 | 304 A H
H
802.11g
H
CHO1
2389.905 63.85 -10.15 74 52.28 27.23 13.92 | 29.58 | 392 11 P \Y,
2412MHz
2390 52.85 -1.15 54 41.28 27.23 1392 | 29.58 | 392 11 A \%
* 2412 106.4 - - 94.76 27.28 13.94 | 29.58 | 392 11 P \Y,
* 2412 98.78 - - 87.14 27.28 13.94 | 29.58 | 392 11 A \Y,
\%
\Y,
2320.22 52.51 -21.49 74 41.18 27.05 13.87 | 29.59 116 276 P H
2389.52 43.09 -10.91 54 31.52 27.23 13.92 | 29.58 116 276 A H
* 2437 110.91 - - 99.16 27.37 13.96 | 29.58 116 276 P H
* 2437 103.63 - - 91.88 27.37 13.96 | 29.58 116 276 A H
2484.39 53.27 -20.73 74 41.38 27.46 14 29.57 116 276 P H
802.11g
2484.74 43.97 -10.03 54 32.08 27.46 14 29.57 116 276 A H
CH 06
2383.36 53.44 -20.56 74 41.91 27.19 13.92 | 29.58 | 335 0 P \Y,
2437MHz
2389.1 42.83 -11.17 54 31.26 27.23 1392 | 29.58 | 335 0 A \%
* 2437 110.75 - - 99 27.37 13.96 | 29.58 | 335 0 P \Y,
* 2437 103.43 - - 91.68 27.37 13.96 | 29.58 | 335 0 A \Y,
2489.5 53.1 -20.9 74 41.16 275 14.01 | 29.57 | 335 0 P \%
2485.44 43.27 -10.73 54 31.38 27.46 14 29.57 335 0 A \%
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* 2462 109.35 - - 97.53 27.41 13.98 | 29.57 | 100 120 P H
* 2462 101.73 - - 89.91 27.41 13.98 | 29.57 | 100 120 A H
2483.64 65.06 -8.94 74 53.17 27.46 14 29.57 | 100 120 P H
2483.52 51.71 -2.29 54 39.82 27.46 14 29.57 | 100 120 A H
H
802.11g
H
CH 11
* 2462 107.62 - - 95.8 27.41 13.98 | 29.57 | 400 181 P \%
2462MHz
* 2462 99.89 - - 88.07 27.41 13.98 | 29.57 | 400 181 A \%
2483.6 63.38 -10.62 74 51.49 27.46 14 29.57 | 400 181 P \Y,
2483.56 50.13 -3.87 54 38.24 27.46 14 29.57 | 400 181 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.47 -36.53 74 57.34 31.26 6.42 57.55 100 0 P H
H
H
802.11g
H
CHO1
4824 37.28 -36.72 74 57.15 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.96 -36.04 74 57.49 31.36 6.56 57.45 | 100 0 P H
7311 42.49 -31.51 74 55.38 36.18 8.2 57.27 100 0 P H
H
802.11g
H
CH 06
4874 38.47 -35.53 74 58 31.36 6.56 57.45 100 0 P V
2437MHz
7311 43.23 -30.77 74 56.12 36.18 8.2 57.27 100 0 P \%
V
V
4924 37.94 -36.06 74 57.13 31.46 6.7 57.35 | 100 0 P H
7386 43.02 -30.98 74 55.87 36.37 8.14 57.36 100 0 P H
H
802.11g
H
CH 11
4924 37.69 -36.31 74 56.88 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.92 -30.08 74 56.77 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 67 -7 74 55.43 27.23 13.92 29.58 147 289 P H
2390 52.06 -1.94 54 40.49 27.23 13.92 29.58 147 289 A H
* 2412 104.48 - - 92.84 27.28 13.94 29.58 147 289 P H
* 2412 96.72 - - 85.08 27.28 13.94 29.58 147 289 A H
802.11ac H
VHT20 H
CHO1 2389.8 66.7 -7.3 74 55.13 27.23 13.92 29.58 390 9 P \%
2412MHz 2389.905 51.99 | -2.01 54 4042 | 27.23 | 13.92 | 29.58 | 390 9 AV
* 2412 105.01 - - 93.37 27.28 13.94 29.58 390 9 P \%
* 2412 97.26 - - 85.62 27.28 13.94 29.58 390 9 A \%
\%
\%
2383.08 52.31 -21.69 74 40.78 27.19 13.92 29.58 119 277 P H
2388.54 43.17 -10.83 54 31.6 27.23 13.92 29.58 119 277 A H
* 2437 110.75 - - 99 27.37 13.96 29.58 119 277 P H
* 2437 103.2 - - 91.45 27.37 13.96 29.58 119 277 A H
802.11ac 2485.3 53.86 -20.14 74 41.97 27.46 14 29.57 119 277 P H
VHT20 2484.46 43.83 -10.17 54 31.94 27.46 14 29.57 119 277 A H
CH 06 2385.46 53.02 -20.98 74 41.49 27.19 13.92 29.58 334 0 P \%
2437MHz 2386.58 42.7 -11.3 54 31.13 | 27.23 | 1392 | 29.58 | 334 0 AV
* 2437 110.51 - - 98.76 27.37 13.96 29.58 334 0 P \%
* 2437 103.03 - - 91.28 27.37 13.96 29.58 334 0 A \%
2484.88 53.73 -20.27 74 41.84 27.46 14 29.57 334 0 P \%
2484.6 43.16 -10.84 54 31.27 27.46 14 29.57 334 0 A \%
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2462 107.94 - - 96.12 27.41 13.98 | 29.57 | 103 | 291 P H
2462 100.19 - - 88.37 27.41 13.98 29.57 103 291 A H
2484.12 65.71 -8.29 74 53.82 27.46 14 29.57 103 291 P H
2483.52 52.16 -1.84 54 40.27 27.46 14 29.57 103 291 A H
802.11ac H
VHT20 H
CH11 2462 107.25 - - 95.43 27.41 13.98 29.57 376 10 P \%
2462MHz 2462 99.58 - - 87.76 | 27.41 | 13.98 | 2957 | 376 | 10 | A | V
2484.12 64.61 -9.39 74 52.72 27.46 14 29.57 376 10 P \%
2483.6 514 -2.6 54 39.51 27.46 14 29.57 376 10 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4824 37.14 -36.86 74 57.01 31.26 6.42 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 38.2 -35.8 74 58.07 31.26 6.42 57.55 100 0 P \%
2412MHz \Vj
\%
\Y
4874 38.36 -35.64 74 57.89 31.36 6.56 57.45 100 0 P H
7311 43.32 -30.68 74 56.21 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 39.32 -34.68 74 58.85 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 42.97 |-31.03 74 55.86 | 36.18 8.2 57.27 | 100 0 P |V
\%
\Y
4924 38.22 -35.78 74 57.41 31.46 6.7 57.35 100 0 P H
7386 43.88 -30.12 74 56.73 36.37 8.14 57.36 100 0 P H
802.11ac H
VHT20 H
CH 11 4924 37.96 -36.04 74 57.15 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 43.65 |-30.35 74 56.5 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark . o
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
2388.68 60.84 -13.16 74 49.27 27.23 13.92 29.58 128 303 P H
2389.94 50.76 -3.24 54 39.19 27.23 13.92 29.58 128 303 A H
* 2422 104.17 - - 92.48 27.32 13.95 29.58 128 303 P H
* 2422 96.38 - - 84.69 27.32 13.95 29.58 128 303 A H
802.11ac 2485.23 52.83 -21.17 74 40.94 27.46 14 29.57 128 303 P H
VHT40 2485.3 43.25 -10.75 54 31.36 27.46 14 29.57 128 303 A H
CHO03 2388.54 60.19 -13.81 74 48.62 27.23 13.92 29.58 392 3 P \%
2422MHz 2389.1 49.89 -4.11 54 3832 | 27.23 | 1392 | 29.58 | 392 3 AV
* 2422 102.84 - - 91.15 27.32 13.95 29.58 392 3 P \%
* 2422 95.02 - - 83.33 27.32 13.95 29.58 392 3 A \%
2488.1 52.85 -21.15 74 40.92 27.5 14 29.57 392 3 P \%
2485.93 42.91 -11.09 54 31.02 27.46 14 29.57 392 3 A \%
2389.94 63.57 -10.43 74 52 27.23 13.92 29.58 131 276 P H
2389.94 51.8 -2.2 54 40.23 27.23 13.92 29.58 131 276 A H
* 2437 106.27 - - 94.52 27.37 13.96 29.58 131 276 P H
* 2437 98.58 - - 86.83 27.37 13.96 29.58 131 276 A H
802.11ac 2484.81 63.69 -10.31 74 51.8 27.46 14 29.57 131 276 P H
VHT40 2483.83 51.69 -2.31 54 39.8 27.46 14 29.57 131 276 A H
CH 06 2389.1 61.05 -12.95 74 49.48 27.23 13.92 29.58 332 0 P \%
2437MHz 2389.94 49.85 | -4.15 54 3828 | 27.23 | 13.92 | 29.58 | 332 0 AV
* 2437 105.93 - - 94.18 27.37 13.96 29.58 332 0 P \%
* 2437 98.27 - - 86.52 27.37 13.96 29.58 332 0 A \%
2483.76 63.03 -10.97 74 51.14 27.46 14 29.57 332 0 P \%
2483.83 51.22 -2.78 54 39.33 27.46 14 29.57 332 0 A \%
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2357.74 52.94 |-21.06 74 41.49 27.14 139 | 2959 | 104 | 291 | P | H
2389.38 4296 |-11.04 54 31.39 2723 | 1392 | 2958 | 104 | 291 | A | H
* 2452 103.8 - - 92.04 27.37 13.97 29.58 104 291 P H
* 2452 95.96 - - 84.2 27.37 | 1397 | 2958 | 104 | 291 | A | H
802.11ac 2484.11 62.43 | -11.57 74 50.54 27.46 14 2957 | 104 | 291 | P | H
VHT40 2485.02 52.48 -1.52 54 40.59 27.46 14 2957 | 104 | 291 | A | H
CH 09 2341.5 52.2 -21.8 74 40.81 27.1 13.88 | 29.59 | 387 64 P |V
2452MHz 2389.94 4245 | -11.55 54 30.88 | 27.23 | 1392 | 2958 | 387 | 64 AV
* 2452 103.14 - - 91.38 27.37 | 13.97 | 29.58 | 387 64 P |V
* 2452 95.46 - - 83.7 27.37 13.97 29.58 387 64 A \%
2485.09 60.44 |-13.56 74 48.55 27.46 14 29.57 | 387 64 P |V
2485.09 49.93 -4.07 54 38.04 27.46 14 29.57 387 64 A \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 37.69 |-36.31 74 57.44 | 31.29 6.47 | 57.51 | 100 0 P | H
7266 43.82 |-30.18 74 56.7 36.11 8.23 | 57.22 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 38.32 |-35.68 74 58.07 | 31.29 6.47 | 57.51 | 100 0 P |V
2422MHz 7266 427 -31.3 74 55.58 36.11 8.23 | 57.22 | 100 0 P |V
Y
Y
4874 38.09 |-35.91 74 57.62 | 31.36 6.56 | 57.45 | 100 0 P | H
7311 42.92 |-31.08 74 55.81 | 36.18 8.2 57.27 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 38.48 |-35.52 74 58.01 | 31.36 6.56 | 57.45 | 100 0 P |V
2437MHz 7311 4333 | -30.67 74 56.22 36.18 8.2 57.27 | 100 0 P |V
\Y
\Y
4904 37.55 |-36.45 74 56.87 | 31.43 6.64 | 57.39 | 100 0 P | H
7356 43.41 | -30.59 74 56.27 36.3 8.17 | 57.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 37.28 |-36.72 74 56.6 31.43 6.64 | 57.39 | 100 0 P |V
2452MHz 7356 43.45 |-30.55 74 56.31 36.3 8.17 | 57.33 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
30.97 23.49 -16.51 40 31.01 24.31 0.46 32.29 - - P H
105.66 27.03 -16.47 43.5 42.14 16.23 0.87 32.21 - - P H
254.07 22.89 -23.11 46 34.92 18.77 1.35 32.15 - - P H
289.96 25.05 -20.95 46 37.07 18.7 1.43 32.15 - - P H
753.62 30.69 -15.31 46 32.53 27.8 2.34 31.98 - - P H
897.18 38.66 -7.34 46 38.77 28.7 2.61 31.42 100 0 P H
H
H
H
H
H
2.4GHz
H
802.11g
L 31.94 33.37 -6.63 40 41.56 23.64 0.46 32.29 100 0 P \%
55.22 27.57 -12.43 40 47.22 12.08 0.55 32.28 - - P \%
95.96 26.77 -16.73 43.5 43.1 15.1 0.79 32.22 - - P \%
107.6 26.78 -16.72 43.5 41.8 16.3 0.88 32.2 - - P \%
851.59 32.19 -13.81 46 3241 28.8 2.62 31.64 - - P \%
959.26 33.66 -12.34 46 31.2 30.69 2.68 30.91 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark I
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 57.74 -16.26 74 46.17 27.23 13.92 | 29.58 110 311 P H
2385.285 49.72 -4.28 54 38.19 27.19 13.92 | 29.58 110 311 A H
* 2412 113.18 - - 101.54 27.28 13.94 | 29.58 110 311 P H
* 2412 110.1 - - 98.46 27.28 13.94 | 29.58 110 311 A H
H
802.11b
H
CHO1
2389.8 53.58 -20.42 74 42.01 27.23 13.92 | 29.58 | 400 280 P \Y,
2412MHz
2383.815 45.15 -8.85 54 33.62 27.19 13.92 | 29.58 | 400 280 A \%
* 2412 107.83 - - 96.19 27.28 13.94 | 29.58 | 400 280 P \Y,
* 2412 104.84 - - 93.2 27.28 13.94 | 29.58 | 400 280 A \Y,
\%
\Y,
2389.8 52.36 -21.64 74 40.79 27.23 1392 | 29.58 | 225 298 P H
2389.1 41.69 -12.31 54 30.12 27.23 13.92 | 29.58 | 225 298 A H
* 2437 111.01 - - 99.26 27.37 13.96 | 29.58 | 225 298 P H
* 2437 107.74 - - 95.99 27.37 13.96 | 29.58 | 225 298 A H
2484.18 52.86 -21.14 74 40.97 27.46 14 29.57 | 225 298 P H
802.11b
2485.65 42.57 -11.43 54 30.68 27.46 14 29.57 | 225 298 A H
CH 06
2320.18 52.4 -21.6 74 41.07 27.05 13.87 | 29.59 | 123 | 339 P \Y,
2437MHz
2386.86 41.49 -12.51 54 29.92 27.23 1392 | 29.58 | 123 | 339 A \%
* 2437 108.11 - - 96.36 27.37 13.96 | 29.58 | 123 | 339 P \Y,
* 2437 104.89 - - 93.14 27.37 13.96 | 29.58 | 123 | 339 A \Y,
2486.07 52.5 -21.5 74 40.61 27.46 14 2957 | 123 339 P \%
2484.32 41.84 -12.16 54 29.95 27.46 14 29.57 | 123 | 339 A \Y,
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2462 111.2 - - 99.38 27.41 13.98 | 29.57 | 124 | 206 P H
2462 108.04 - - 96.22 27.41 13.98 | 29.57 | 124 | 206 A H
2484.39 53.81 -20.19 74 41.92 27.46 14 29.57 | 124 | 206 P H
2486.63 44.44 -9.56 54 32.55 27.46 14 29.57 | 124 | 206 A H
H
802.11b
H
CH 11
2462 108.75 - - 96.93 27.41 13.98 | 29.57 | 366 185 P \%
2462MHz
2462 105.59 - - 93.77 27.41 13.98 | 29.57 | 366 185 A \%
2483.97 54.31 -19.69 74 42.42 27.46 14 29.57 | 366 185 P \Y,
2484.88 43.1 -10.9 54 31.21 27.46 14 29.57 | 366 185 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.22 -34.78 74 59.09 31.26 6.42 57.55 100 0 P H
H
H
802.11b
H
CHO1
4824 39.55 -34.45 74 59.42 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.43 -35.57 74 57.96 31.36 6.56 57.45 | 100 0 P H
7311 43.47 -30.53 74 56.36 36.18 8.2 57.27 100 0 P H
H
802.11b
H
CH 06
4874 40.07 -33.93 74 59.6 31.36 6.56 57.45 100 0 P V
2437MHz
7311 43.29 -30.71 74 56.18 36.18 8.2 57.27 100 0 P \%
V
V
4924 42.43 -31.57 74 61.62 31.46 6.7 57.35 | 100 0 P H
7386 43.41 -30.59 74 56.26 36.37 8.14 57.36 100 0 P H
H
802.11b
H
CH 11
4924 42.15 -31.85 74 61.34 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.56 -30.44 74 56.41 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.065 66.08 -7.92 74 54.51 27.23 1392 | 29.58 | 202 | 302 P H
2390 51.63 -2.37 54 40.06 27.23 13.92 | 29.58 | 202 302 A H
* 2412 108.66 - - 97.02 27.28 13.94 | 29.58 | 202 | 302 P H
* 2412 100.96 - - 89.32 27.28 1394 | 29.58 | 202 | 302 A H
H
802.11g
H
CHO1
2389.065 59.64 -14.36 74 48.07 27.23 13.92 | 29.58 | 123 271 P \Y,
2412MHz
2389.905 45.66 -8.34 54 34.09 27.23 1392 | 29.58 | 123 271 A \%
* 2412 103.08 - - 91.44 27.28 13.94 | 29.58 | 123 271 P \Y,
* 2412 95.39 - - 83.75 27.28 13.94 | 29.58 | 123 271 A \Y,
\%
\Y,
2389.94 55.16 -18.84 74 43.59 27.23 13.92 | 29.58 | 206 297 P H
2389.94 45.17 -8.83 54 33.6 27.23 13.92 | 29.58 | 206 297 A H
* 2437 111.82 - - 100.07 27.37 13.96 | 29.58 | 206 297 P H
* 2437 104 - - 92.25 27.37 13.96 | 29.58 | 206 297 A H
2483.97 56.49 -17.51 74 44.6 27.46 14 29.57 | 206 297 P H
802.11g
2483.97 45.63 -8.37 54 33.74 27.46 14 29.57 | 206 297 A H
CH 06
2389.52 53.21 -20.79 74 41.64 27.23 13.92 | 29.58 | 100 | 346 P \Y,
2437MHz
2389.94 43.68 -10.32 54 32.11 27.23 1392 | 29.58 | 100 | 346 A \%
* 2437 108.33 - - 96.58 27.37 13.96 | 29.58 | 100 | 346 P \Y,
* 2437 100.73 - - 88.98 27.37 13.96 | 29.58 | 100 | 346 A \Y,
2486.35 53.69 -20.31 74 41.8 27.46 14 29.57 | 100 346 P \%
2484.25 44.19 -9.81 54 32.3 27.46 14 29.57 100 346 A \%
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2462 108.57 - - 96.75 27.41 13.98 | 29.57 | 202 | 305 P H
2462 100.81 - - 88.99 27.41 13.98 | 29.57 | 202 305 A H
2483.72 65.54 -8.46 74 53.65 27.46 14 29.57 | 202 | 305 P H
2483.96 51.36 -2.64 54 39.47 27.46 14 29.57 | 202 305 A H
H
802.11g
H
CH 11
2462 104.14 - - 92.32 27.41 13.98 | 29.57 | 120 276 P \%
2462MHz
2462 96.33 - - 84.51 27.41 13.98 | 29.57 | 120 276 A \%
2484.28 59.76 -14.24 74 47.87 27.46 14 29.57 | 120 276 P \Y,
2483.84 46.02 -7.98 54 34.13 27.46 14 29.57 | 120 276 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.49 -35.51 74 58.36 31.26 6.42 57.55 100 0 P H
H
H
802.11g
H
CHO1
4824 37.32 -36.68 74 57.19 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.78 -36.22 74 57.31 31.36 6.56 57.45 | 100 0 P H
7311 42.66 -31.34 74 55.55 36.18 8.2 57.27 100 0 P H
H
802.11g
H
CH 06
4874 38.31 -35.69 74 57.84 31.36 6.56 57.45 100 0 P V
2437MHz
7311 43.31 -30.69 74 56.2 36.18 8.2 57.27 100 0 P \%
V
V
4924 37.66 -36.34 74 56.85 31.46 6.7 57.35 | 100 0 P H
7386 43.54 -30.46 74 56.39 36.37 8.14 57.36 100 0 P H
H
802.11g
H
CH 11
4924 38.33 -35.67 74 57.52 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.44 -30.56 74 56.29 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.905 65.95 -8.05 74 54.38 27.23 13.92 29.58 161 318 P H
2390 52.91 -1.09 54 41.34 27.23 13.92 29.58 161 318 A H
* 2412 106.61 - - 94.97 27.28 13.94 29.58 161 318 P H
* 2412 98.71 - - 87.07 27.28 13.94 29.58 161 318 A H
802.11ac H
VHT20 H
CHO1 2390 63.13 -10.87 74 51.56 27.23 13.92 29.58 391 270 P \%
2412MHz 2390 49.44 | -4.56 54 37.87 | 2723 | 1392 | 2958 | 391 | 270 | A | V
* 2412 104.32 - - 92.68 27.28 13.94 29.58 391 270 P \%
* 2412 96.62 - - 84.98 27.28 13.94 29.58 391 270 A \%
\%
\%
2389.1 58.85 -15.15 74 47.28 27.23 13.92 29.58 177 307 P H
2389.66 45.98 -8.02 54 34.41 27.23 13.92 29.58 177 307 A H
* 2437 112.98 - - 101.23 27.37 13.96 29.58 177 307 P H
* 2437 105.24 - - 93.49 27.37 13.96 29.58 177 307 A H
802.11ac 2485.02 56.27 -17.73 74 44.38 27.46 14 29.57 177 307 P H
VHT20 2483.62 46.8 -7.2 54 34.91 27.46 14 29.57 177 307 A H
CH 06 2389.24 56.44 -17.56 74 44.87 27.23 13.92 29.58 343 271 P \%
2437MHz 2389.94 4453 | -9.47 54 3296 | 2723 | 1392 | 2958 | 343 | 271 | A | V
* 2437 109.6 - - 97.85 27.37 13.96 29.58 343 271 P \%
* 2437 101.95 - - 90.2 27.37 13.96 29.58 343 271 A \%
2484.74 54.3 -19.7 74 42.41 27.46 14 29.57 343 271 P \%
2483.62 44.52 -9.48 54 32.63 27.46 14 29.57 343 271 A \%
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2462 108.4 - - 96.58 27.41 13.98 | 29.57 | 204 | 239 P H
2462 100.54 - - 88.72 27.41 13.98 29.57 204 239 A H
2485.08 66.51 -7.49 74 54.62 27.46 14 29.57 204 239 P H
2483.64 51.16 -2.84 54 39.27 27.46 14 29.57 204 239 A H
802.11ac H
VHT20 H
CH11 2462 104 - - 92.18 27.41 13.98 29.57 340 288 P \%
2462MHz 2462 96.07 - - 84.25 | 27.41 | 13.98 | 2957 | 340 | 288 | A | V
2485.16 62.28 -11.72 74 50.39 27.46 14 29.57 340 288 P \%
2483.8 46.98 -7.02 54 35.09 27.46 14 29.57 | 340 | 288 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.46 -36.54 74 57.33 31.26 6.42 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.02 -36.98 74 56.89 31.26 6.42 57.55 | 100 0 P |V
2412MHz vV
\%
\%
4874 37.99 -36.01 74 57.52 31.36 6.56 57.45 100 0 P H
7311 43.81 -30.19 74 56.7 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 37.3 -36.7 74 56.83 31.36 6.56 57.45 | 100 0 P |V
2437MHz 7311 43.08 |-30.92 74 55.97 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 37.62 -36.38 74 56.81 31.46 6.7 57.35 100 0 P H
7386 43.16 |-30.84 74 56.01 36.37 8.14 57.36 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 37.02 -36.98 74 56.21 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 43.25 |-30.75 74 56.1 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2388.96 62.76 -11.24 74 51.19 27.23 13.92 29.58 176 234 P H
2389.94 52.26 -1.74 54 40.69 27.23 13.92 29.58 176 234 A H
* 2422 102.44 - - 90.75 27.32 13.95 29.58 176 234 P H
* 2422 94.55 - - 82.86 27.32 13.95 29.58 176 234 A H
802.11ac 2487.05 53.41 -20.59 74 41.52 27.46 14 29.57 176 234 P H
VHT40 2484.32 42.93 -11.07 54 31.04 27.46 14 29.57 176 234 A H
CHO03 2388.96 59.02 -14.98 74 47.45 27.23 13.92 29.58 125 272 P \%
2422MHz 2389.1 48.22 -5.78 54 36.65 | 27.23 | 1392 | 2958 | 125 | 272 | A | V
* 2422 98.77 - - 87.08 27.32 13.95 29.58 125 272 P \%
* 2422 91.05 - - 79.36 27.32 13.95 29.58 125 272 A \%
2483.55 52.45 -21.55 74 40.56 27.46 14 29.57 125 272 P \%
2484.18 42.63 -11.37 54 30.74 27.46 14 29.57 125 272 A \%
2389.24 61.63 -12.37 74 50.06 27.23 13.92 29.58 206 304 P H
2389.94 50.44 -3.56 54 38.87 27.23 13.92 29.58 206 304 A H
* 2437 105.2 - - 93.45 27.37 13.96 29.58 206 304 P H
* 2437 97.51 - - 85.76 27.37 13.96 29.58 206 304 A H
802.11ac 2484.11 61.74 -12.26 74 49.85 27.46 14 29.57 206 304 P H
VHT40 2484.46 49.46 -4.54 54 37.57 27.46 14 29.57 206 304 A H
CH 06 2389.1 59.63 -14.37 74 48.06 27.23 13.92 29.58 351 265 P \%
2437MHz 2389.94 48.65 | -5.35 54 37.08 | 2723 | 1392 | 2958 | 351 | 265 | A | V
* 2437 103.17 - - 91.42 27.37 13.96 29.58 351 265 P \%
* 2437 95.42 - - 83.67 27.37 13.96 29.58 351 265 A \%
2483.69 58.02 -15.98 74 46.13 27.46 14 29.57 351 265 P \%
2484.74 46.13 -7.87 54 34.24 27.46 14 29.57 351 265 A \%
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2389.66 54.36 -19.64 74 42.79 27.23 13.92 29.58 187 232 P H
2389.94 44.29 -9.71 54 32.72 27.23 13.92 29.58 187 232 A H
2452 104.91 - - 93.15 27.37 13.97 29.58 187 232 P H
2452 97.19 - - 85.43 27.37 13.97 29.58 187 232 A H
802.11ac 2483.9 64.59 -9.41 74 52.7 27.46 14 2957 | 187 | 232 | P | H
VHT40 2484.46 51.86 -2.14 54 39.97 27.46 14 29.57 187 232 A H
CH 09 2387.14 53.69 -20.31 74 42.12 27.23 13.92 29.58 346 288 P \%
2452MHz 2389.66 4262 |-11.38 54 31.05 27.23 | 13.92 | 2958 | 346 | 288 | A | V
2452 101.49 - - 89.73 27.37 13.97 29.58 346 288 P \%
2452 93.78 - - 82.02 27.37 13.97 29.58 346 288 A \%
2485.93 59.12 -14.88 74 47.23 27.46 14 29.57 346 288 P \%
2484.6 46.52 -7.48 54 34.63 27.46 14 29.57 346 288 A \%
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 37.19 |-36.81 74 56.94 | 31.29 6.47 | 57.51 | 100 0 P | H
7266 43.14 | -30.86 74 56.02 36.11 8.23 | 57.22 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 37.36 | -36.64 74 57.11 31.29 6.47 | 57.51 | 100 0 P |V
2422MHz 7266 4418 |-29.82 74 57.06 36.11 8.23 | 57.22 | 100 0 P |V
Y
Y
4874 37.9 -36.1 74 57.43 | 31.36 6.56 | 57.45 | 100 0 P | H
7311 4359 |-30.41 74 56.48 | 36.18 8.2 57.27 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 38.56 |-35.44 74 58.09 | 31.36 6.56 | 57.45 | 100 0 P |V
2437MHz 7311 4323 | -30.77 74 56.12 36.18 8.2 57.27 | 100 0 P |V
\Y
\Y
4904 36.94 |-37.06 74 56.26 | 31.43 6.64 | 57.39 | 100 0 P | H
7356 42.3 -31.7 74 55.16 36.3 8.17 | 57.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 36.75 |-37.25 74 56.07 | 31.43 6.64 | 57.39 | 100 0 P |V
2452MHz 7356 4234 | -31.66 74 55.2 36.3 8.17 | 57.33 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark . .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
30 24 -16 40 31.13 24.7 0.45 32.29 - - P H
105.66 26.8 -16.7 43.5 41.91 16.23 0.81 32.21 - - P H
288.99 25.25 -20.75 46 37.29 18.68 1.34 32.15 - - P H
763.32 31.17 -14.83 46 32.98 27.8 221 31.96 - - P H
859.35 32.2 -13.8 46 32.39 28.8 2.46 31.61 - - P H
958.29 33.61 -12.39 46 31.17 30.67 2.46 30.91 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 33.88 31 -9 40 39.9 22.92 0.45 32.29 100 0 P \%
LF 105.66 28.02 |-15.48| 435 43.13 16.23 0.81 | 3221 - - P |V
440.31 27.2 -18.8 46 35.09 225 1.69 32.16 - - P \%
746.83 30.27 -15.73 46 32.14 27.8 2.19 32 - - P \%
847.71 32.46 -13.54 46 32.76 28.75 2.45 31.66 - - P \%
945.68 33.62 -12.38 46 31.74 30.24 2.45 31.02 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark I
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.38 55.14 -18.86 74 43.57 27.23 13.92 | 29.58 | 100 178 P H
2389.17 46.41 -7.59 54 34.84 27.23 13.92 | 29.58 | 100 178 A H
* 2412 115.96 - - 104.32 27.28 13.94 | 29.58 | 100 178 P H
* 2412 112.97 - - 101.33 27.28 13.94 | 29.58 | 100 178 P H
H

802.11b
H

CHoO1
2387.385 53.46 -20.54 74 41.89 27.23 13.92 | 29.58 | 400 189 P \Y,

2412MHz
2389.17 44.46 -9.54 54 32.89 27.23 13.92 | 29.58 | 400 189 A |V
* 2412 112.15 - - 100.51 27.28 13.94 | 29.58 | 400 189 P \Y
* 2412 109.2 - - 97.56 27.28 13.94 | 29.58 | 400 189 A |V
\Y
\Y,
2344.02 52.45 -21.55 74 41.05 27.1 13.89 | 29.59 | 132 184 P H
2388.12 41.83 -12.17 54 30.26 27.23 13.92 | 29.58 | 132 184 A H
* 2437 114.9 - - 103.15 27.37 13.96 | 29.58 | 132 184 P H
* 2437 111.71 - - 99.96 27.37 13.96 | 29.58 | 132 184 A H
2491.67 52.83 -21.17 74 40.89 27.5 14.01 | 29.57 | 132 184 P H

802.11b
2484.25 42.22 -11.78 54 30.33 27.46 14 29.57 | 132 184 A H

CH 06
2368.66 52.34 -21.66 74 40.84 27.19 13.9 29.59 | 365 184 P \Y,

2437MHz
2389.8 41.54 -12.46 54 29.97 27.23 13.92 | 29.58 | 365 184 A |V
* 2437 110.56 - - 98.81 27.37 13.96 | 29.58 | 365 184 P \Y,
* 2437 107.4 - - 95.65 27.37 13.96 | 29.58 | 365 184 A |V
2496.22 53.11 -20.89 74 41.17 27.5 14.01 | 29.57 | 365 184 P \Y
2483.5 42.02 -11.98 54 30.13 27.46 14 29.57 365 184 A \%
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* 2462 116.37 - - 104.55 27.41 13.98 | 29.57 110 317 P H
* 2462 113.44 - - 101.62 27.41 13.98 | 29.57 110 317 A H
2485.28 54.02 -19.98 74 42.13 27.46 14 29.57 110 317 P H
2483.52 44.22 -9.78 54 32.33 27.46 14 29.57 110 317 A H
H
802.11b
H
CH 11
* 2462 110.2 - - 98.38 27.41 13.98 | 29.57 | 367 162 P \%
2462MHz
* 2462 107.19 - - 95.37 27.41 13.98 | 29.57 | 367 162 A \%
2485.84 53.92 -20.08 74 42.03 27.46 14 29.57 | 367 162 P \Y,
2484.68 43.26 -10.74 54 31.37 27.46 14 29.57 | 367 162 P \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 42.26 -31.74 74 62.13 31.26 6.42 57.55 100 0 P H
H
H
802.11b
H
CHO1
4824 43.65 -30.35 74 63.52 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 38.26 -35.74 74 57.79 31.36 6.56 57.45 | 100 0 P H
7311 43.03 -30.97 74 55.92 36.18 8.2 57.27 100 0 P H
H
802.11b
H
CH 06
4874 40.2 -33.8 74 59.73 31.36 6.56 57.45 100 0 P V
2437MHz
7311 44.02 -29.98 74 56.91 36.18 8.2 57.27 100 0 P \%
V
V
4924 43.38 -30.62 74 62.57 31.46 6.7 57.35 | 100 0 P H
7386 43.1 -30.9 74 55.95 36.37 8.14 57.36 100 0 P H
H
802.11b
H
CH 11
4924 43.55 -30.45 74 62.74 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.76 -30.24 74 56.61 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.175 62.94 -11.06 74 51.37 27.23 13.92 | 29.58 | 153 | 315 P H
2389.485 50.29 -3.71 54 38.72 27.23 13.92 | 29.58 | 153 | 315 P H
* 2412 111.26 - - 99.62 27.28 1394 | 29.58 | 153 | 315 P H
* 2412 103.61 - - 91.97 27.28 1394 | 2958 | 153 | 315 A H
H

802.11g
H

CHoO1
2389.38 60.57 -13.43 74 49 27.23 13.92 | 29.58 | 395 189 P \Y,

2412MHz
2390 46.75 -7.25 54 35.18 27.23 13.92 | 29.58 | 395 189 A |V
* 2412 105.19 - - 93.55 27.28 13.94 | 29.58 | 395 189 P \Y
* 2412 97.93 - - 86.29 27.28 13.94 | 29.58 | 395 189 A |V
\Y
\Y,
2389.94 54.27 -19.73 74 42.7 27.23 13.92 | 29.58 | 133 184 P H
2389.24 44.65 -9.35 54 33.08 27.23 13.92 | 29.58 | 133 184 A H
* 2437 115.87 - - 104.12 27.37 13.96 | 29.58 | 133 184 P H
* 2437 108.59 - - 96.84 27.37 13.96 | 29.58 | 133 184 A H
2483.76 54.49 -19.51 74 42.6 27.46 14 29.57 | 133 184 P H

802.11g
2483.97 44.47 -9.53 54 32.58 27.46 14 29.57 | 133 184 A H

CH 06
2389.38 53.26 -20.74 74 41.69 27.23 13.92 | 29.58 | 363 183 P \Y,

2437MHz
2389.94 43.71 -10.29 54 32.14 27.23 13.92 | 29.58 | 363 183 A |V
* 2437 111.42 - - 99.67 27.37 13.96 | 29.58 | 363 183 P \Y
* 2437 103.85 - - 92.1 27.37 13.96 | 29.58 | 363 183 A |V
2484.53 53.68 -20.32 74 41.79 27.46 14 29.57 | 363 183 P \Y
2483.55 44.5 -9.5 54 32.61 27.46 14 29.57 363 183 A \%
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2462 110.78 - - 98.96 27.41 1398 | 29.57 | 158 | 314 P H
2462 103.16 - - 91.34 27.41 13.98 | 29.57 | 158 314 A H
2483.64 65.57 -8.43 74 53.68 27.46 14 29.57 | 158 | 314 P H
2483.52 51.84 -2.16 54 39.95 27.46 14 29.57 | 158 314 A H
H
802.11g
H
CH 11
2462 107.2 - - 95.38 27.41 13.98 | 29.57 | 400 187 P \%
2462MHz
2462 99.62 - - 87.8 27.41 13.98 | 29.57 | 400 187 A \%
2484.08 62.76 -11.24 74 50.87 27.46 14 29.57 | 400 187 P \Y,
2483.56 48.77 -5.23 54 36.88 27.46 14 29.57 | 400 187 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 37.24 -36.76 74 57.11 31.26 6.42 57.55 100 0 P H
H
H
802.11g
H
CHO1
4824 37.34 -36.66 74 57.21 31.26 6.42 57.55 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 37.37 -36.63 74 56.9 31.36 6.56 57.45 | 100 0 P H
7311 43.05 -30.95 74 55.94 36.18 8.2 57.27 100 0 P H
H
802.11g
H
CH 06
4874 38.52 -35.48 74 58.05 31.36 6.56 57.45 100 0 P V
2437MHz
7311 44.27 -29.73 74 57.16 36.18 8.2 57.27 100 0 P \%
V
V
4924 37.46 -36.54 74 56.65 31.46 6.7 57.35 | 100 0 P H
7386 42.61 -31.39 74 55.46 36.37 8.14 57.36 100 0 P H
H
802.11g
H
CH 11
4924 38.57 -35.43 74 57.76 31.46 6.7 57.35 | 100 0 P \%
2462MHz
7386 43.17 -30.83 74 56.02 36.37 8.14 57.36 100 0 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.8 67.06 -6.94 74 55.49 27.23 13.92 29.58 152 314 P H
2390 52.47 -1.53 54 40.9 27.23 13.92 29.58 152 314 A H
* 2412 109.78 - - 98.14 27.28 13.94 29.58 152 314 P H
* 2412 102.04 - - 90.4 27.28 13.94 29.58 152 314 A H
802.11ac H
VHT20 H
CHO1 2390 64.6 -9.4 74 53.03 27.23 13.92 29.58 374 189 P \%
2412MHz 2389.905 49.46 | -4.54 54 37.89 | 2723 | 1392 | 2958 | 374 | 189 | A | V
* 2412 104.49 - - 92.85 27.28 13.94 29.58 374 189 P \%
* 2412 96.67 - - 85.03 27.28 13.94 29.58 374 189 A \%
\%
\%
2389.66 59.19 -14.81 74 47.62 27.23 13.92 29.58 133 184 P H
2389.94 45.23 -8.77 54 33.66 27.23 13.92 29.58 133 184 A H
* 2437 116.12 - - 104.37 27.37 13.96 29.58 133 184 P H
* 2437 108.69 - - 96.94 27.37 13.96 29.58 133 184 A H
802.11ac 2484.25 55.21 -18.79 74 43.32 27.46 14 29.57 133 184 P H
VHT20 2483.62 44.78 -9.22 54 32.89 27.46 14 29.57 133 184 A H
CH 06 2388.96 56.2 -17.8 74 44.63 27.23 13.92 29.58 359 182 P \%
2437MHz 2389.52 44.42 -9.58 54 3285 | 2723 | 1392 | 2958 | 359 | 182 | A | V
* 2437 111.04 - - 99.29 27.37 13.96 29.58 359 182 P \%
* 2437 103.71 - - 91.96 27.37 13.96 29.58 359 182 A \%
2483.62 54.43 -19.57 74 42.54 27.46 14 29.57 359 182 P \%
2483.69 45.1 -8.9 54 33.21 27.46 14 29.57 359 182 A \%
TEL : 886-3-327-3456 Page Number : B3-7 of 13

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

2462 109.55 - - 97.73 27.41 13.98 29.57 156 316 P H
2462 101.83 - - 90.01 27.41 13.98 29.57 156 316 A H
2483.88 68.29 -5.71 74 56.4 27.46 14 29.57 156 316 P H
2483.56 51.57 -2.43 54 39.68 27.46 14 29.57 156 316 A H
802.11ac H
VHT20 H
CH11 2462 106.25 - - 94.43 27.41 13.98 29.57 395 185 P \%
2462MHz 2462 98.35 - - 86.53 | 27.41 | 13.98 | 2957 | 395 | 185 | A | V
2483.64 59.21 -14.79 74 47.32 27.46 14 29.57 395 185 P \%
2483.52 46.17 -7.83 54 34.28 27.46 14 29.57 395 185 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.2 -36.8 74 57.07 31.26 6.42 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.74 -36.26 74 57.61 31.26 6.42 57.55 100 0 P \%
2412MHz vV
\%
\%
4874 37.78 -36.22 74 57.31 31.36 6.56 57.45 100 0 P H
7311 43.13 | -30.87 74 56.02 36.18 8.2 57.27 | 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 37.56 | -36.44 74 57.09 31.36 6.56 57.45 | 100 0 P |V
2437MHz 7311 43.14 | -30.86 74 56.03 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 37.73 -36.27 74 56.92 31.46 6.7 57.35 100 0 P H
7386 4298 |-31.02 74 55.83 36.37 8.14 57.36 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 37.56 -36.44 74 56.75 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 42,66 | -31.34 74 55.51 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2385.88 62.59 -11.41 74 51.02 27.23 13.92 29.58 166 317 P H
2389.94 52.76 -1.24 54 41.19 27.23 13.92 29.58 166 317 A H
* 2422 106.84 - - 95.15 27.32 13.95 29.58 166 317 P H
* 2422 99.11 - - 87.42 27.32 13.95 29.58 166 317 A H
802.11ac 2486 54.38 -19.62 74 42.49 27.46 14 29.57 166 317 P H
VHT40 2483.62 43.81 -10.19 54 31.92 27.46 14 29.57 166 317 A H
CHO03 2388.54 62.1 -11.9 74 50.53 27.23 13.92 29.58 362 190 P \%
2422MHz 2388.96 51.94 | -2.06 54 4037 | 2723 | 13.92 | 2958 | 362 | 190 | A | V
* 2422 103.97 - - 92.28 27.32 13.95 29.58 362 190 P \%
* 2422 96.17 - - 84.48 27.32 13.95 29.58 362 190 A \%
2484.39 53.03 -20.97 74 41.14 27.46 14 29.57 362 190 P \%
2483.62 42.89 -11.11 54 31 27.46 14 29.57 362 190 A \%
2388.96 64.04 -9.96 74 52.47 27.23 13.92 29.58 133 184 P H
2389.94 51.88 -2.12 54 40.31 27.23 13.92 29.58 133 184 A H
* 2437 108.64 - - 96.89 27.37 13.96 29.58 133 184 P H
* 2437 101.03 - - 89.28 27.37 13.96 29.58 133 184 A H
802.11ac 2485.23 57.34 -16.66 74 45.45 27.46 14 29.57 133 184 P H
VHT40 2485.09 45.89 -8.11 54 34 27.46 14 29.57 133 184 A H
CH 06 2389.66 59.16 -14.84 74 47.59 27.23 13.92 29.58 360 183 P \%
2437MHz 2389.94 47.33 | -6.67 54 3576 | 27.23 | 1392 | 2958 | 360 | 183 | A | V
* 2437 103.54 - - 91.79 27.37 13.96 29.58 360 183 P \%
* 2437 96.03 - - 84.28 27.37 13.96 29.58 360 183 A \%
2483.69 54.6 -19.4 74 42.71 27.46 14 29.57 360 183 P \%
2483.76 44.68 -9.32 54 32.79 27.46 14 29.57 360 183 A \%
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2389.94 53.54 -20.46 74 41.97 27.23 13.92 | 29.58 | 126 | 316 P H
2388.68 43.16 -10.84 54 31.59 27.23 13.92 29.58 126 316 A H
2452 106.57 - - 94.81 27.37 13.97 | 29.58 | 126 | 316 P H
2452 98.8 - - 87.04 27.37 13.97 29.58 126 316 A H
802.11ac 2484.95 62.48 | -11.52 74 50.59 | 27.46 14 2957 | 126 | 316 | P | H
VHT40 2484.04 52.58 -1.42 54 40.69 27.46 14 29.57 126 316 A H
CH 09 2377.2 52.49 -21.51 74 40.97 27.19 13.91 29.58 367 186 P \%
2452MHz 2387.7 4257 | -11.43 54 31 2723 | 13.92 | 2958 | 367 | 186 | A | V
2452 101.52 - - 89.76 27.37 13.97 29.58 367 186 P \%
2452 93.9 - - 82.14 27.37 13.97 | 29.58 | 367 | 186 AV
2484.04 56.43 -17.57 74 44.54 27.46 14 29.57 367 186 P \%
2484.53 45.94 -8.06 54 34.05 27.46 14 29.57 367 186 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
4844 36.95 -37.05 74 56.7 31.29 6.47 57.51 100 0 P H
7266 43.54 -30.46 74 56.42 36.11 8.23 57.22 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 36.78 -37.22 74 56.53 31.29 6.47 57.51 100 0 P \%
2422MHz 7266 43.31 | -30.69 74 56.19 | 36.11 8.23 | 57.22 | 100 0 P |V
\%
\Y
4874 37.39 -36.61 74 56.92 31.36 6.56 57.45 100 0 P H
7311 42.77 -31.23 74 55.66 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 37.28 -36.72 74 56.81 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 42.82 |-31.18 74 55.71 36.18 8.2 57.27 | 100 0 P |V
\%
\Y
4904 37.98 -36.02 74 57.3 31.43 6.64 57.39 100 0 P H
7356 43.11 -30.89 74 55.97 36.3 8.17 57.33 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 37.66 -36.34 74 56.98 31.43 6.64 57.39 100 0 P \%
2452MHz 7356 4219 |-31.81 74 55.05 36.3 8.17 | 57.33 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 2286 |-17.14 40 29.99 247 0.45 32.29 - - P H
106.63 27.38 -16.12 43.5 42.46 16.26 0.81 32.21 - - P H
296.75 2496 |-21.04 46 36.83 18.83 1.36 32.15 - - P H
776.9 30.3 -15.7 46 32.05 27.8 2.24 31.94 - - P H
859.35 31.88 -14.12 46 32.07 28.8 2.46 31.61 - - P H
948.59 33.36 |-12.64 46 31.28 30.42 245 31 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 33.88 33.44 -6.56 40 42.34 22.92 0.45 32.29 100 0 P \%
LF 94.99 25,55 |-17.95| 435 41.99 15 0.72 | 32.22 - - P |V
119.24 23.8 -19.7 43.5 37.95 17.1 0.88 32.2 - - P \%
630.43 28.49 -17.51 46 325 26.01 2.06 32.19 - - P \%
746.83 31.96 -14.04 46 33.83 27.8 2.19 32 - - P \%
947.62 33.33 -12.67 46 31.32 30.36 2.45 31.01 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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<TXBF>
2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.905 68.7 -5.3 74 57.13 27.23 13.92 29.58 294 64 P H
2389.905 52.2 -1.8 54 40.63 27.23 13.92 29.58 294 64 A H
* 2412 104.07 - - 92.43 27.28 13.94 29.58 294 64 P H
* 2412 96.01 - - 84.37 27.28 13.94 29.58 294 64 A H
802.11ac H
VHT20 H
CHO1 2389.695 65.62 -8.38 74 54.05 27.23 13.92 29.58 238 273 P \%
2412MHz 2390 51.3 2.7 54 39.73 | 2723 | 1392 | 2958 | 238 | 273 | A | V
* 2412 106.24 - - 94.6 27.28 13.94 29.58 238 273 P \%
* 2412 97.59 - - 85.95 27.28 13.94 29.58 238 273 A \%
\%
\%
2389.24 59.38 -14.62 74 47.81 27.23 13.92 29.58 295 125 P H
2389.94 46.28 -7.72 54 34.71 27.23 13.92 29.58 295 125 A H
* 2437 110.04 - - 98.29 27.37 13.96 29.58 295 125 P H
* 2437 102.38 - - 90.63 27.37 13.96 29.58 295 125 A H
802.11ac 2484.32 57.09 -16.91 74 45.2 27.46 14 29.57 295 125 P H
VHT20 2485.23 44.94 -9.06 54 33.05 27.46 14 29.57 295 125 A H
CH 06 2389.1 60.06 -13.94 74 48.49 27.23 13.92 29.58 237 275 P \%
2437MHz 2389.94 46.58 -7.42 54 35.01 27.23 13.92 29.58 237 275 A \%
* 2437 112.96 - - 101.21 27.37 13.96 29.58 237 275 P \%
* 2437 103.96 - - 92.21 27.37 13.96 29.58 237 275 A \%
2485.23 60.84 -13.16 74 48.95 27.46 14 29.57 237 275 P \%
2485.3 47.59 -6.41 54 35.7 27.46 14 29.57 237 275 A \%
TEL : 886-3-327-3456 Page Number : B4-10f 9
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2462 109.84 - - 98.02 27.41 13.98 | 29.57 | 289 | 121 P H
2462 99.7 - - 87.89 27.41 13.98 29.58 289 121 A H
2483.64 65.52 -8.48 74 53.63 27.46 14 29.57 | 289 | 121 P H
2483.52 48.63 -5.37 54 36.74 27.46 14 29.57 289 121 A H
802.11ac H
VHT20 H
CH11 2462 111.06 - - 99.24 27.41 13.98 29.57 266 279 P \%
2462MHz 2462 101.89 - - 90.07 | 27.41 | 13.98 | 2957 | 266 | 279 | A | V
2484.4 69.71 -4.29 74 57.82 27.46 14 29.57 266 279 P \%
2483.52 51.86 -2.14 54 39.97 27.46 14 29.57 | 266 | 279 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 37.02 -36.98 74 56.89 31.26 6.42 57.55 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 37.22 -36.78 74 57.09 31.26 6.42 57.55 | 100 0 P |V
2412MHz vV
\%
\%
4874 37.28 -36.72 74 56.81 31.36 6.56 57.45 100 0 P H
7311 43.59 -30.41 74 56.48 36.18 8.2 57.27 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 37.19 -36.81 74 56.72 31.36 6.56 57.45 100 0 P \%
2437MHz 7311 44.26 | -29.74 74 57.15 | 36.18 8.2 57.27 | 100 0 P |V
\%
\%
4924 37.63 -36.37 74 56.82 31.46 6.7 57.35 100 0 P H
7386 42.72 -31.28 74 55.57 36.37 8.14 57.36 100 0 P H
802.11ac H
VHT20 H
CH11 4924 38.5 -35.5 74 57.69 31.46 6.7 57.35 100 0 P \%
2462MHz 7386 42,96 | -31.04 74 55.81 | 36.37 8.14 | 57.36 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2388.12 65.71 -8.29 74 54.14 27.23 13.92 29.58 261 122 P H
2389.52 51.63 -2.37 54 40.06 27.23 13.92 29.58 261 122 A H
* 2422 102.33 - - 90.64 27.32 13.95 29.58 261 122 P H
* 2422 93.92 - - 82.23 27.32 13.95 29.58 261 122 A H
802.11ac 2487.12 52.65 -21.35 74 40.76 27.46 14 29.57 261 122 P H
VHT40 2485.51 42.2 -11.8 54 30.31 27.46 14 29.57 261 122 A H
CHO03 2388.68 63.93 -10.07 74 52.36 27.23 13.92 29.58 244 278 P \%
2422MHz 2389.8 52.06 | -1.94 54 4049 | 2723 | 13.92 | 2958 | 244 | 278 | A | V
* 2422 105.86 - - 94.17 27.32 13.95 29.58 244 278 P \%
* 2422 95.97 - - 84.28 27.32 13.95 29.58 244 278 A \%
2486 54.45 -19.55 74 42.56 27.46 14 29.57 244 278 P \%
2485.37 43.55 -10.45 54 31.66 27.46 14 29.57 244 278 A \%
2389.24 64.08 -9.92 74 5251 27.23 13.92 29.58 261 121 P H
2389.94 48.34 -5.66 54 36.77 27.23 13.92 29.58 261 121 A H
* 2437 105.82 - - 94.07 27.37 13.96 29.58 261 121 P H
* 2437 97.88 - - 86.13 27.37 13.96 29.58 261 121 A H
802.11ac 2484.67 61.91 -12.09 74 50.02 27.46 14 29.57 261 121 P H
VHT40 2483.9 46.1 -7.9 54 34.21 27.46 14 29.57 261 121 A H
CH 06 2389.8 63.74 -10.26 74 52.17 27.23 13.92 29.58 240 273 P \%
2437MHz 2389.66 49.58 | -4.42 54 3801 | 2723 | 1392 | 2958 | 240 | 273 | A | V
* 2437 110.7 - - 98.95 27.37 13.96 29.58 240 273 P \%
* 2437 101.63 - - 89.88 27.37 13.96 29.58 240 273 A \%
2484.74 68.87 -5.13 74 56.98 27.46 14 29.57 240 273 P \%
2484.81 50.19 -3.81 54 38.3 27.46 14 29.57 240 273 A \%
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2386.02 54.2 -19.8 74 42.63 27.23 13.92 | 29.58 | 276 | 293 P H
2389.52 42.49 -11.51 54 30.92 27.23 13.92 29.58 276 293 A H
2452 101.38 - - 89.62 27.37 13.97 | 29.58 | 276 | 293 P H
2452 93.56 - - 81.8 27.37 13.97 29.58 276 293 A H
802.11ac 2483.55 60.31 -13.69 74 48.42 27.46 14 29.57 | 276 | 293 P H
VHT40 2483.76 47.45 -6.55 54 35.56 27.46 14 29.57 276 293 A H
CH 09 2389.8 57.46 -16.54 74 45.89 27.23 13.92 29.58 188 293 P \%
2452MHz 2388.82 44,02 | -9.98 54 3245 | 2723 | 1392 | 2958 | 188 | 293 | A | V
2452 106.04 - - 94.28 27.37 13.97 29.58 188 293 P \%
2452 100.35 - - 88.59 27.37 13.97 | 29.58 | 188 | 293 AV
2485.37 64.07 -9.93 74 52.18 27.46 14 29.57 188 293 P \%
2485.79 51.03 -2.97 54 39.14 27.46 14 29.57 188 293 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 36.58 |-37.42 74 56.33 | 31.29 6.47 | 57.51 | 100 0 P | H
7266 42.95 |-31.05 74 55.83 36.11 8.23 | 57.22 | 100 0 P | H
802.11ac H
VHT40 H
CH 03 4844 36.24 |-37.76 74 55.99 | 31.29 6.47 | 57.51 | 100 0 P |V
2422MHz 7266 427 -31.3 74 55.58 36.11 8.23 | 57.22 | 100 0 P |V
Y
Y
4874 38 -36 74 57.53 | 31.36 6.56 | 57.45 | 100 0 P | H
7311 43.63 | -30.37 74 56.52 | 36.18 8.2 57.27 | 100 0 P | H
802.11ac H
VHT40 H
CH 06 4874 37.1 -36.9 74 56.63 | 31.36 6.56 | 57.45 | 100 0 P |V
2437MHz 7311 43.13 |-30.87 74 56.02 36.18 8.2 57.27 | 100 0 P |V
\Y
\Y
4904 38.21 |-35.79 74 57.53 | 31.43 6.64 | 57.39 | 100 0 P | H
7356 42.9 -31.1 74 55.76 36.3 8.17 | 57.33 | 100 0 P | H
802.11ac H
VHT40 H
CH 09 4904 37.1 -36.9 74 56.42 | 31.43 6.64 | 57.39 | 100 0 P |V
2452MHz 7356 42.19 |-31.81 74 55.05 36.3 8.17 | 57.33 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 23.64 |-16.36 40 30.77 247 0.45 32.29 - - P H
105.66 28.45 -15.05 43.5 43.56 16.23 0.81 32.21 - - P H
294.81 2534 | -20.66 46 37.24 18.8 1.36 32.15 - - P H
688.63 29.77 -16.23 46 33.64 26 2.12 32.11 - - P H
874.87 32.29 -13.71 46 3251 28.7 2.45 31.53 - - P H
953.44 34.04 -11.96 46 31.77 30.57 245 30.96 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 31.94 30.49 -9.51 40 38.68 23.64 0.45 32.29 100 0 P \%
LF 57.16 25.35 -14.65 40 45.29 11.77 0.55 32.28 - - P \%
103.72 26.38 -17.12 43.5 41.76 15.97 0.8 32.21 - - P \%
118.27 24.88 -18.62 43.5 39.11 17.03 0.87 32.2 - - P \%
657.59 28.88 -17.12 46 32.82 26 21 32.15 - - P \%
953.44 33.84 -12.16 46 31.57 30.57 2.45 30.96 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B4-8 of 9
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : B4-9 of 9
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Appendix C. Radiated Spurious Emission Plots

: ) ] Temperature : 24.5~24.6°C
Test Engineer : Andy Yang, JC Liang, Wilson Wu
Relative Humidity : [50~52%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : C1-1 of 50
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 @BV

Date: 20190527

1 (080 Date: 2019.05.27
1309 1300)
1200 1200)
1100 =~ 100 i
1009 1000)
s00 90|
300 a0 ek
700) 70|
500 0 / 600 -
500, it
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1911633 Project :911633
Mode :10 Mode 10
Power. 120 Power 120
) @Buvim) Date: 2019.05.27 o 0B Date: 2019.05.27
1300 1300)
1200 1200)
1109 09 i
1000 | 1000)
90 /' 90
800 a0
500 . 60| i 5
500 50|
= B B
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector eak Detector Peak
AVg . Project 1911633 Project 911633
Mode :10 Mode. 10
Power. 120 Power 20
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

A (@Buvim) Date: 20190527

el (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
110 o) 1
1000 1000
900 90
209 ) PERK 74
700 700
500 60 |
byt .
L
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 110 Mode 110
Power :20 Power 20
1 (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol 4
1000 1000
a0 / a0
800 80
700 \/ 700
500 60 W
500 504 i
— T R B B S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 110 Mode 10
Power :20 Power 20
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 20190528

3102320, 7540, 2360, 2360, 2400,

Frequency (MHz)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak

220,

2a40. 24

el (9BuVim) Date: 20190528

PEAK 74|

0.0~ i

600) I . v

000 300, 1500, 1700, 1500 2100 2300 2600. 2700,

Frequency (MiHz)

Site $03CHI3-HY

Condition +PEAK_74 3m HORN_9120>_1241 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Defector +Peak

Project $911633 Project 911633
Mode B Mode B
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (BuVim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 \ 1004
900 S 904
800 80
700 700
500 { 60 W
500 50| J
. S E—— S I B B B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode B Mode 1
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-4 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190528

200 \; PERR e 7
700
50
400
300
200
100
T 7450, 760, 270 7350 w2
p—y
site £03CHIZHY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 20190528

709
609 AVG_BE_54]
500

S~ 1

400) ——
30

209

109

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)

Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

Avg. R e Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C1-5 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR911633C

A (¢Buvim) Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
1000 // 1000
900 90
209 ) PERK 74
700 700
500 T 60 }
e 00f
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2360, 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode B Mode B
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 b 60 W
50 s00) | =
. N s B E S B e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode B Mode 1
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-6 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190528

00 PEAK_BE 74
700)
s00)

1

.
500
400)
309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. 11
Power. 20

A (@BuVim) Date: 20190528
1300)

609 \[7 AVG_BE_54]
500 RNy
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

Avg. R e Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C1-7 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
oo L o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 . 700
500 \//‘« 60
T et | Merrsmnmcet]
509 0.0 o brs i bl
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 455.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 12 Mode 12
Power :20 Power 20
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
1100 ol
1000 J\ 1000
900 - 904
800 80
700 700
609 Py G BE 54| e A 54
500 ~C 504 % e ————
400 == Y S S S S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 12 Mode 2
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-8 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
1100 o)
]
1000 1000
900 \ 90
209 PEAK_BE 74 00 PERK 74
109 k‘\ 704
500 60
T e Vbt it
500 0.
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 12 Mode 12
Power :20 Power 20
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
1100 ol
1000 1000
900 904
800 80
700 700
09 ~ G BE 54| e A 54
500 L 504 —J
400 =TT S B B B S S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 405.24912493 2455 2497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 12 Mode 2
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-9 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911633C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.05.27 1 (080 Date: 2019.05.27
1309 1300)
1200 1200)
1100 100
1009 /*ﬂ/‘ 1000
s00 90|
800 /\// 809 PEAK 74
700) ey 70|
500 600
N N e i
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector eak Detector Peak
Peak Project 1911633 Project 911633
Mode 13 Mode 13
Power. 115 Power 115
) @Buvim) Date: 2019.05.27 o 0B Date: 2019.05.27
1300 1300)
1200 1200)
1109 09
1000 1000)
—
s00 f 90|
800 / a0
/
500 60| f 5
509 s00) i || N ——
100 P I
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode 13 Mode. 13
Power. 115 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-10 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 I 1000
900 i 90
500 P 504 e
00| 2 00| , \
500 60
ol [ Mersemseicasibtscs
504
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 13 Mode 13
Power :15 Power 15
1 (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 60 i W
500 50| / LM
400 e s BEM B B S e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 13 Mode 13
Power :15 Power 15

TEL : 886-3-327-3456 Page Number : C1-11 of 50
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

) @B Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 = o)
w09 f ™
900 90
e N
0 // L T PEAK 74]
700 700
ey / |
500 60
* I S
500 S0l
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 14 Mode 114
Power :20 Power 20
) @Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 > \ 80
b N
700 4 700
500 / 60 ]
509 " 504 {
1 ) | VS ———
L e I B e R E B B o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 114 Mode 14
Power :20 Power 20

TEL : 886-3-327-3456 Page Number : C1-12 of 50
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190528

1000)
900
800) PEAK_BE 74

309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. :14
Power ‘20
) aBovim) Date: 20190528
1300
1200
100
os——~——y
%09 \
00 -
700) \\
09 ~ G BE 54
50.0 — I 1
40.0| =
309
200
100
T T 750, 2550, 2a7s. 7350 7350 750
Froquency ()
site £03CHI3-HY
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R s Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C1-13 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

) @B Date: 2019.05.28 el (@BuVim) Date: 20190528
1300 1300)
1200 1200)
1109 1100
w09 /‘”‘\
909) Y 904
300 /W 400 i PERKCTA
00| 00| ) L
509) 604
M I |V e ——
0
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition + PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
Defector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 14 Mode 114
Power :20 Power 20
) @Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300)
1200 1200
1100 1100
1000 1004
909) 904
300) i 800
700 / 704
u }
%)
50 7 saq) ]
B R s B o e P s
300 300
200 200
100 104
07520, 7540, 560, 7500 Za00. 2. 2440, 2450 00 o0 S0 700 1900 Zoa 200 2600 2700, 000
Frequency (HH:) Frequency (MHz)
site $03CHI3-HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:L000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Defector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 14 Mode 14
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-14 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190528

ool

1000)
900
800) qN PEAK_BE 74

700 ™
Nl

xs

w

T S N S w e
e

sie JoscHisHY

Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak o Lotz Left Blank

Mode 14
Power :20
A (¢Buvim) Date: 2019.05.28

1300

1200

1109

1000

509

800

700

ws .|

500 N -

400

300

200

109

430 2440 2050, 2460, 2470 2480, 240, 250
Frequency (Miz)

site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R s Left Blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C1-15 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2019.05.22 el (@BuVim) Date: 2019.0522
1300 1300
1200 1200
1100 o)
A
1000 1000
90.0) \‘44« %0.0|
800 800
PEAK_BE 74 PERK 74
700 e 700
500 60
P S
500 Nttt o
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 115 Mode 115
Power :155 Power 155
A (¢Buvim) Date: 2019.05.22 evel (@Buvim) Date: 2019.05.22
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
e
609 ~ G BE 54| e I A 54
500 L 504 — I
400 e S SIS B B R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 115 Mode 15
Power 1155 Power 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C1-16 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (@Buvim) Date: 20190522

el (@Buvim) Date: 2019.0522
1300 1300
1200 1200
110 o)
e 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 et 60
. ot ettt
508 i pemd 7 E R SRS
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 115 Mode 115
Power :155 Power 155
A (¢Buvim) Date: 2019.05.22 evel (@Buvim) Date: 2019.05.22
1300 1300
1200 1200
10 ol
1000 1000
soof | 904
w09 \ 204
700 AN 700
609 \\\\ G BE 54| e [ A 54
50 Tl s0d J
400 T S R B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 115 Mode 15
Power 1155 Power 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-17 of 50



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

) (@Buvim) Date: 2019.05.27 1 (080 Date: 2019.05.27
1309 1300)
1200 1200)
1100 100
1009 o] 1000)
s00 90|
300 a0 ek
700) 1 70|
500 600
50 = 1
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (Hy)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1911633 Project 1911633
Mode 116 Mode 16
Power. :135 Power 1135
) @Buvim) Date: 2019.05.27 o 0B Date: 2019.05.27
1300 1300)
1200 1200)
1109 09
1000 1000)
500 7 90
800 a0
700) 700
500 60| ] 5
500 50|
— R RN | | P
400 e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode 116 Mode. 16
Power. :135 Power 135

TEL : 886-3-327-3456 Page Number : C1-18 of 50
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PERK 74
700 | 700 1
500 60
ol P
00| 1 b Ao
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode i1 Mode 116
Power 1135 Power 135
1 (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 - 904
800 80
700 700
500 — 60 W
500 50| /
40 O [ M B E S S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode :16 Mode 16
Power 135 Power 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

) @B Date: 2019.05.28 el (@BuVim) Date: 20190528
1300 1300)
1200 1200)
1109 1100
- [ w0
s00 \ s0q
w09 /”"j s0q) { peRC7a
700) 704
v f L
509) 604
el J =
0
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition < PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Defector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 17 Mode 17
Power :20 Power 20
) @Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300)
1200 1200
1100 1100
1000 e 1004
\
909) 904
300) 800
700 704
500 600 )
-
s0d L s00) i =
400 A
300 300
200 200
100 104
07520, 7540, 560, 7500 Za00. 2. 2440, 2450 00 o0 S0 700 1900 Zoa 200 2600 2700, 000
Frequency (HH:) Frequency (MHz)
site $03CHI3-HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Defector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 17 Mode 7
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - R

Horizontal

Fundamental

00
v
00
g
500 ""\M\M\ PERK BE 74
600 M i
o —
g
T I e T
ecnc i
sre sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
L TO00 000z VW 3000 00K SWT A
Detector :Peak
Peak ot st Left blan
Mode 217
w20
00
s E——
500 NS
—
600) \ AVG_BE 54|
500 \m,m‘“\ 1
40.0| T
g
Fenc i
e oy
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o omon Left blan
Mode 217
Power 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CHO06 2437MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
[y
1000 \ 1000
900 90
800 800 { PERKTA
700 700
509) ; ,v/“""/ 604 .
ord T
S [T R RS O R B S SRR
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 17 Mode 17
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
F in
900 904
700 e 700
s0d ; s0d 1| ———
40 = i R R B e o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 17 Mode 17
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20190528
1300)
1200)
ool
1000)
900
00 PEAK_BE 74
700)
s00) o T
500
400)
309
200
100

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. 117
Power. 20

A (@BuVim) Date: 20190528
1300)

600 \\ AVG_BE 54|
500 S B
400 —
300)
200)
100
430 2440, 2a50. 2a60. 2470, 2480, 22, 2500
Frequency (MHz)
Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R e Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C1-23 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Horizontal

Fundamental

1 @BV

) Date: 20190527

el (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
1100 o)
1000 e 1000
900 90
09 T PEAK_BE 74 00 PERK 74
709 T 700
i
508 inftanbidessannd Y R ——————————
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 218 Mode 118
Power 1165 Power 165
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000l 1000
900 904
800 80
700 700
~_
500 = ] 60
— B [ A 54
500 L s00 il
400 R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 118 Mode 18
Power 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH20 CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 T 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 R ing 700
500 60
Nt b PO AT
500 L e e
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 218 Mode 118
Power 1165 Power 165
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 \ 700
609 ~—— G BE 54| e [ A 54
509 T~ 504 s =
400 M
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 118 Mode 18
Power 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911633C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Horizontal

Fundamental

) @Buvim) Date: 2019.05.26 1 (080 Date: 2019.05.27
1309 1300)
1200 1200)
1100 100 3
1009 N 1000) i
%09 /N’/ \\ 500 !
300 a0 | ek
700 m“/ 700 Jik
1
500 600 T
- it
500ttt it ittt 5000 bS8 A0
400 400
300 300|
200 20|
100 100
5102320, 740 73560 7360 700 720 2440, 24 0 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (HHz) Frequency (Hy)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1911633 Project 1911633
Mode 119 Mode 19
Power. :135 Power 1135
) @Buvim) Date: 2019.05.26 o 0B Date: 2019.05.27
1300 1300)
1200 1200)
1109 09
1000 1000 |
%00 T a0
800 A a0
|
500 = 50|
IS A — - N ————
400 7 S AU S
300 300
200 20|
100 100)
5102320, 740 7560 7360 700 20 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode 119 Mode. 19
Power. :135 Power 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190526

PEAKCBE 7E
79 \W’Mﬂ«
s

"

500 R -
500

400

300

209

100

430 2440 2050, 2460, 2470, 2480, 2090, 2
Frequency (Hiz)

site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode 119
Power 1135
A (¢Buvim) Dote: 2019.05.26
1300
1200
1109
1000
509
800
700
609 B I— G BE 54
500 -
S |

400
300
200
109

430 2440 2050, 2460, 2470 2480, 240, 250

Froquency (ie)

site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R e Left blank

Mode.
Power. 1135

TEL : 886-3-327-3456 Page Number : C1-27 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o) -
1000 g 1000
900 / \ 90 “
200 sl [ PERK 74
700) W/ \\ 704 L\
4
500 e 60 \
[ P PGP UV AR oy
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 119 Mode 119
Power 1135 Power 135
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000 4
900 — 904
800 80 i
700 700 |
500 \ 60 i W
500 - = 504 4 R N ——
40 D R
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 119 Mode 19
Power 135 Power 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

1 Vertical Fundamental

) oy Date: 20190527
1300
1200
1100
Jr —
%09
700
509 A i, ;
509
409
209
200
109
0 2 za50. za00. 270, Za80 w2
Frequency ()
site £03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. 119
Power. 135

A (@BuVim) Date: 2019.05.27
1300)

AVG_BE_54]
500

.
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R e Left blank

Mode.
Power. 1135

TEL : 886-3-327-3456 Page Number : C1-29 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20190528

el (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
200 A w09 PERK 74
700 A 700
"
500 60
o eeresassreterd
00l
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 120 Mode 120
Power :18 Power 18
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
a0 (r e s0q]
800 80
500 - 60 ik )
500 50| /
et L
400 i I R B B o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 120 Mode 20
Power :18 Power 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

A (@Buvim) Date: 20190528

\\V\w,ﬂW PERCBETA

o
700 Pt
500 sttt
o
B
ecnc i
sre a0y
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
L TO00 000z VW 3000 00K SWT A
Detector +Peak
Peak ot st Left blan
Mode. 20
e in
-
20.0 ™\
704 .
60.0f =
i— - AVG_BE_54]
a0 ~
o
Fenc i
sre oy
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak
Avg. o omen Left blan
Mode 120
Power 218

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Vertical

Fundamental

) @B Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
1000 £ 1000 f
900 90 J
g / xuo
PERK 74
709 M,,MN\/" 70 i \
500 60| /
o "
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 120 Mode 120
Power :18 Power 18
) @Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 ks 904 |
800 80
700 700
500 B 60 W
500 50| / \
L e I R e s BN E B B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 120 Mode 20
Power :18 Power 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical

Fundamental

00
e ———
g
g A s
700 WM%W —
o ]
g
T NN e T
ecnc i
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
RBWI000000KH: VoW 2000000KHz SWT-Auto
Detector :Peak
Peak ot st Left blan
Mode 220
P
00
———
>y
w —
a RIS
g
Fenc i
e oy
(Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o omen Left blan
Mode 120
Power 218

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 == 1000
a0 / s0q)
209 7 ) PERK 74
709 WM 700)
- il
H ", I ————
S 500 b sttt A A
400 400
300 s00f
209 200
100 100
3102320, 340, 360, 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 221 Mode s21
Power :145 Power 145
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 o 60 G5
500 e 504
400 S e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 221 Mode 21
Power 145 Power 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C1-34 of 50

: FR911633C



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

1 Horizontal Fundamental

A (@Buvim) Date: 20190527
1300)
1200)
100)
1000/ s
soa
809 PEAK_BE 74
700

S 1
s00)
a0 VSRRSO
400)
309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. s21
Power. 1145

A (@BuVim) Date: 2019.05.27
1300)

s00)
S~ AVG_BE_54]
500
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 1145

TEL : 886-3-327-3456 Page Number : C1-35 of 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Vertical

Fundamental

) @B Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 e 1000
900 90
200 w09 PERK 74
700 o 700
500 M 60
vttt
7 P ————————————
400 400
300 s00f
209 200
100 100
3102320, 2340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector Peak Detector Peak
Peak Project 911633 Project 911633
Mode 21 Mode s21
Power :145 Power 145
) @Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 — 60 W
500 T 500) i S o o
409 = 400
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 221 Mode 21
Power 145 Power 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

1 Vertical Fundamental

o
o
B N -
s ™\
80.0) \
by \«M
;

o ]
o

A aT—— T

E—

sre sy
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. s21
i s
o
B S N
o
70.0] /’
snaf” AVG_BE 54|
50.0 -
-
s ]
e P
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 1145

TEL : 886-3-327-3456 Page Number : C1-37 of 50
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

1 @BuVim) Date: 20190527 A a8y Date: 20190527
1300) 1300
1200) 1200
1109 00|
1000) 1000
909 90|
809 PERK 74 09 PERK 74
700) 700)
609 AVG 54 609 AVG 54
500 s00]
. 1
400) 400
300 300
200 200)
109 100]
000 4000, 6000, 8000. 10000. 17000 14000, 16000. 1000. 20000. 22000 2501 000 4000 G000, 8000, 10000 12000. 14000. 16000 18000 20000, 22000. 25000
Frequency (MHz) Frequency (MHz)
Site $03CHIZ-HY Site $03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Defector +Peak
Project :911633 Project 911633
Mode. 110 Mode 10
Power. 20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-38 of 50
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.27

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)
$03CHI3-HY

:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak

:911633

B

20

el (9BuVim)

Date: 20190527

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

|
i
[
'\

000

site
Condition
Detector
Project
Mode
Power

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.27

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 8000, 10000, 12000 14000, 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)

:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
k

el (9BuVim)

Date: 20190527

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

1

|

000

site
Condition
Detector
Project
Mode
Power

$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

4000 6000, 000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 201906.04 2 a8y Date: 2019-06.04

1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
209 PEAK 74 809 PEAK 74
709 700
609 AvG 54 s AV 54]
500 500
409 4 400) 4
309 300
209 209
100 100

000 4000, G000, 8000, 10000 12000, 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 8000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000

Fiequency (MHz) Frequency (M)

Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak
Project :911633 Project 911633
Mode 113 Mode 13
Power 115 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-41 of 50
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak
Avg.

A (@Buvim)

Date: 2019-05.27

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)
$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak
:911633
14
20

el (9BuVim)

Date: 20190527

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

|
i
[
'\

000

site
Condition
Detector
Project
Mode
Power

4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal Vertical

Peak

Avg.

A gBuVim) Date: 2019-06.04 el (@Buvim) Date: 20190604

1300 1300)
1200 1200)
1109 0,
1009 1000)
909 909
809 PEAK 74 809 PEAK 74
700 700
609 VG 54 609 VG 54
509 509 =
409 400) +
300 300
200 200
109 100

000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 1000, 20000 22000, 25000

Frequency (MHz) Freauency (MHz)

site site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector k Detector Peak
Project Project $911633
Mode Mode 15
Power Power 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

1 @BuVim)

Date: 20190604

PERK 74

AVG 54

109

Site
Conditi

000

ion

$03CHIZ-HY

Detector

Mode.
Power.

+Peak
Project :911633
116

135

4000 6000, 8000, 10000 12000, 14000,
Frequency (HH2)

)

+PEAK_74 3m HORN_9120D_1241 HORTZONTAL

6000, 18000, 20000, 22000, 250

A a8y

Date: 20190604

1300
1200
o
1000
904
80

PERK 74

700)
60.0]

AVG 54

50
40
304
200

100]

000

Site
Condition
Detector
Project
Mode
Power

7000, 6000, 8000, 10000. 12000 14000 16000. 18000, 20000. 22000 25000
Frequency (MHz)

£ 03CHI3-HY

PEAK_74 3m HORN_9120D_1241 VERTICAL

+Peak
911633
16

135

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.27

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)
$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak
:911633
17
20

el (9BuVim)

Date: 20190527

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

|
J
[
'\

000 4000 6000, G000 10000 12000. 14000, 16000. 13000, Z0000. 22000,
Frequency (MiHz)

site
Condition
Detector
Project
Mode
Power

$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-06.04

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak
:911633
118
1165

76000, 16000, 20000, 22000,

250

el (9BuVim)

Date: 20190604

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 000, 10000, 12000 14000. 16000, 13000 20000, 22000,
Frequency (MiHz)

13-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

A (dBuvim) Date: 201906.04 2 a8y Date: 2019-06.04
1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
209 PEAK 74 809 PEAK 74
709 700
609 AvG 54 s AV 54]
500 - 500
2

409 1 400) 1
309 300
209 209
100 100

000 4000, G000, 8000, 10000 12000, 14000 16000. 18000 20000, 22000, 250 000 4000 6000, G000, 10000, 12000, 14000 16000, 1000, 20000 22000 26000

Freauency (MHz) Frequency (M)

Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak
Project 1911633 Project 911633
Mode 119 Mode 19
Power 1135 Power 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-47 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-05.27

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 8000, 10000, 12000 14000. 16000. 1000, 20000. 22000, 2501
Frequency (MHz)

)
$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak
:911633
20
:18

el (9BuVim)

Date: 20190527

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

|
i
[
'\

000 4000 6000, G000 10000 12000. 14000, 16000. 13000, Z0000. 22000,
Frequency (MiHz)

site
Condition
Detector
Project
Mode
Power

$03CHI3-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11ac VHT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2019-06.04

PERK 74

VG 54

000

site
Condition
Detector
Project
Mode
Power

4000 6000. 8000, 10000, 12000, 14000,
Frequency (MHz)

)

$03CHI3-HY
:PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+Peak
:911633
s21
1145

76000, 16000, 20000, 22000,

250

el (9BuVim)

Date: 20190604

1300
1200
o)
1000
90
80

PEAK 74|

700
600]

AVG 54

50
400
s00f
200
100

000

site
Condition
Detector
Project
Mode
Power

4000 6000, 5000, 10000, 12000 14000, 16000, 13000 20000, 22000,
Frequency (MiHz)

13-HY
+PEAK_74 3m HORN_9120D_1241 VERTICAL

25000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

1 Horizontal

Vertical

Date: 2019-06-17

.
s
ses
o2
574 w
514
p
40.0) &
343 .
29 n 3 . WW
14 b
nd
51
N NI T
reauencs (i
site -03cHiz 1y

Condition QP 3m BILO6_40103 HORIZONTAL
QP/ G 3
Mode 153

Peak

J a8y

Date: 20190617

ap|

=

pesblinpn®
|
174 M
o

5
st

6

Site
Condition
Detector
Project
Mode

£ 03CHI3-HY

a0, 0. 700, 800,

EDIWE
Frequency (MHz)

QP 3m BILOG_40103 VERTICAL

+Peak
911633
153

00, 1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR911633C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019.06.04 1 (080 Date: 2019.06.04
1309 1300)
1200 1200) -
1100 ~ 100
1009 1000)
s00 90|
300 a0 ek
700 704 \4
500 600
S F L P pT———
s00) et
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector Peak Detector Peak
Peak Project 911633 Project 1911633
Mode 22 Mode 22
Power. 120 Power 120
) @Buvim) Date: 2019.06.04 o 0B Date: 2019.06.04
1300 1300)
1200 1200)
1
1109 09
1000 v 1000)
s00 90|
800 a0
700) 700
/
500 60|
o A6 54
500 i 50|
100 00l
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project 1911633 Project 911633
Mode 22 Mode. 22
Power. 120 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C2-10f 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.06.04 el (@BuVim) Date: 2019.06.04
1300 1300
1200 1200
110 o)
1009 van 1000]
s09 / g
209 ) PERK 74
0 \/ 70d
500 A 60 ;
4 A L VPRI ——
. [T P S T ——— S S
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 22 Mode 22
Power :20 Power 20
1 (¢Buvim) Date: 2019.06.04 evel (@Buvim) Date: 2019.06.04
1300 1300
1200 1200
10 ol .
1000 K“ 1000
900 904
800 80
700 700
500 w/\ 60 W
500 504
T N IR A | W B e
. B
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 122 Mode 22
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-2 0of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 800 PERK 74
700 700
500 " 60
b ol NS, R Be——|
e
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode i3 Mode i23
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
|
1000 \\ 1000
900 904
w00 \ s00
700) f 700)
w00 vl oy J e
509 fzu\/
1
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode i3 Mode 2
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-30f 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1o
1009 /\\

g
o
w0 N
709 e
9 \\/W”‘”\ thththth |
" - i
o

e me W @ me

eyt
ste oacH1zHy
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
RBWI003000kz VEW-S000000KHz SWT-Auto
Detector : Peak
Peak ot st Left blan
Mode 123
Power 2
1o
mnn/‘\
o N
80.0| \
\U
T A
60.0 \ AVG_BE 54|
09 VN .
o
st
sie oacHts Y
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. et iotte3s Left blan

Mode 123
Power 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-4 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental

A (@Buvim) Date: 20190528 el (9BuVim) Date: 20190528
1300) 1300
1200) 1200
100) |
1000) £ 1000
00| / 90|
209 200 PEAK 74|
700) 700

s00) 600)
1 .

-y
P o S TR L
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode i3 Mode i23
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
100.0 /“’\ 100.0)
p \
80.0) \ 800
700 \ 700
500 I 60 W
500 504
R /| R B |
I B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode i3 Mode 2
Power :20 Power 20

TEL : 886-3-327-3456 Page Number : C2-50f 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20190528

800) A PEAK_BE 74
700)

s00)

509 e bk At

400)

309

200

100

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. 23
Power. 20

A (@BuVim) Date: 20190528
1300)

: -

~_L 1
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C2-6 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental

A (@Buvim) Date: 20190528 el (9BuVim) Date: 20190528
1300) 1300
1200) 1200
Mool 10|

1000) = 1000

00| \ 90|
800 PERK_BE 74 200 PEAK 74|
700) 700

o . s00

Yt !

s09) e s SO DU PR s00) "

400 400

300 s00f

209 200

100 100

1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 24 Mode 24
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28

1300 1300

1200 1200

Moo ol

1000 =~ 1000

900 AN 904

800 S 80

700 700

609 G BE 54| e A 54
500 N 504 ~

400 S I B R B B S

300 300

200 200

109 100

1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633

Mode 24 Mode 24
Power :20 Power 20

TEL : 886-3-327-3456 Page Number 1 C2-7 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
1100 o)
(IS——
1000 s 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
500 5 60 }
50 i EVVESES S Y SN VS U OO O WS 00}t
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 45924912493, 24952497. 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 24 Mode 24
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 \ 80
700 \\ 700
609 G BE 54| e A 54
500 o 7 509
i g S
400 T e A S B p
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 24 Mode 24
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-8 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

1 @BuVim) Date: 20190523 J a8y Date: 20190523

1000 F— 1004
a0 504

s00) o0 PR

700) AT

500 A gt At

400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1911633 Project :911633
Mode :25 Mode 25
Power. 14 Power :14
) @Buvim) Date: 2019.05.23 o 0B Date: 2019.05.23
1300 1300)
1200 1200)
1109 09
1000 — 1000)
s00 90|
800 a0
700) —/ 700
o0d %09 I A5t
o — 50 - X —
400 B R A
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode :25 Mode. 25
Power. 14 Power 1

TEL : 886-3-327-3456 Page Number 1 C2-9 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 1000
a0 Y s0d
500 800 PERK 74
700) 700 1
60.0) 1 60.0| /
bttt 4
500 00} s
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode :25 Mode :25
Power 14 Power 1
1 (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 4 700
500 / 60 W
500 504 i —
400 e R R E S
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode :25 Mode 2
Power i14 Power 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-10 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.05.28 el (@BuVim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
900 o 90
500 800 : T
00| 00| / t
00l o saq) -
e F [ SSvwvS r————
000
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode 126 Mode :26
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 A 80
700 704 f
500 — 60 | W
7
508 o 504 b —
B e o e s RS R S S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 126 Mode 26
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-11 of 49



ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

0
oo
0
wwy
s .
o~
509 I e
- S
s
e
s
e sy
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
ROWHO00000KH VoW 3000 00Kz SWT Auto
Detector :Peak
Peak ot st Left blan

Mode 126
Per 20
0
1000| i B
.
700, \\
600) \\\\ 76 BE 54|
a —

— =
.

s
e sy
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. o omen Left blan

Mode 126
Power 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-12 of 49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@Buvim) Date: 20190528

el (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
110 o)
1000 f 1000
900 90
b €09 | PEAK 74|
00| 00| j
500 v i 60 ”, —
00| A i AT e
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 126 Mode :26
Power :20 Power 20
A (¢Buvim) Date: 2019.05.28 evel (@Buvim) Date: 2019.05.28
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 N 80
700 700
500 o 504 =
400 e S B Es B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 126 Mode 26
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C2-13 of 49



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20190528

", PEAKCBE 7
\“*“th,

500
400)
309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak pogesiottess Left Blank

Mode 126
Power :20
A (¢Buvim) Date: 2019.05.28

1300
1200
1109
000
509
800
700 \\\\\
609 S G BE 54
500 ——
400 = ———]
300
200
109

430 2440 2050, 2460, 2470 2480, 240, 250

Froquency (ie)

site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R e Left Blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number : C2-14 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (@Buvim)

Date: 2019.05.23 el (@BuVim) Date: 2019.05.23
1300 1300
1200 1200
1100 o)
(IS U Sy
1000 1000
900 90
800 \\w\ PEAK BE 74 00 I PERK 74
700 700
T,
500 N 60
S ———
500 EE . o o
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode s27 Mode s27
Power :15 Power 15
A (¢Buvim) Date: 2019.05.23 evel (@Buvim) Date: 2019.05.23
1300 1300
1200 1200
10 ol
1000l 1000
90,0 ’_/—\ 90.0)
800 80
704 AN 704 |
N
609 S G BE 54| e | A 54
— BE X
500 e = s00] J
— | I O g
400 R R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 227 Mode 27
Power :15 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (@Buvim) Date: 20190527

PERK_BE 74

T Tttt

450 7463.2465.2467.2469.2471 7 489.2491.2493. 24952497, 2
Frequency (i)
$03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

el (9BuVim)

Date: 20190527

PEAK 74|

00 i s st

bttt sttt

300]
200)
100
000 300, 1500, 1700, 1500 2100 2300 2600. 2700, 3000
Frequency (MiHz)
Site $03CHI3-HY
Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak Detector +Peak
Peak :911633 Project 911633
s27 Mode s27
:15 Power 15
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300
1200
ol
1000
e 904
80
700
G BE 54| e I A 54
T s00) ] =
= Sl SR BN B S
300
200
100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
+03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . :911633 Project 911633
227 Mode 27
:15 Power 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

) (@Buvim) Date: 2019.06.01 1 (080 Date: 2019.06.01
1309 1300)
1200 1200)
1100 100
1009 ] 1000)
s00 90|
300 y a0 ek
700) 70|
w ]
I
P I T e
400 400
300 300|
200 20|
100 100
510 2320 7300 7360 7300 200 215 0 T30 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1911633 Project :911633
Mode :28 Mode 28
Power. :145 Power 1145
) @Buvim) Date: 2019.06.01 o 0B Date: 2019.06.01
1300 1300)
1200 1200)
1109 09
1000 1000)
s00 90|
800 a0
700) 700
09 el il A6 54
509 s00) -
400 — S I R B
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AVG_54 3m HORN_91200_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode :28 Mode. 28
Power. :145 Power 145

TEL : 886-3-327-3456 Page Number 1 C2-17 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VHT20 CHO1 2412MHz

2 Vertical Fundamental

A (@Buvim) Date: 20190601 el (9BuVim) Date: 2019.06.01
1300) 1300
1200) 1200
100) |
1000) ] 1000
00| 90|
209 200 PEAK 74|
700) 700

Y, Fe————————eee PSR

400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode :28 Mode 28
Power :145 Power 145
1 (¢Buvim) Date: 2019.06.01 evel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10 ol
1000 1000
900 - 904
800 80
700 700
500 60 W
500 50| }
400 e R B B e o
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode :28 Mode 28
Power :145 Power 145

TEL : 886-3-327-3456 Page Number : C2-18 of 49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VHT20 CHO6 2437MHz - L

Horizontal

Fundamental

A (¢Buvim) Date: 2019.06.01 el (@BuVim) Date: 2019.06.01
1300 1300
1200 1200
110 o)
- )
900 o 90
700 ; 704 SRS
e
o o D - -
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project :911633 Project 911633
Mode ) Mode 129
Power :20 Power 20
A (¢Buvim) Date: 2019.06.01 evel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10 ol
1000 —T 1000
900 \
L 904
800 80
700 700
500 > 60 W
500 o 504 SN
L e I M e SN R B S
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 129 Mode 29
Power :20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 20190601

Sty
800 e PEAK_BE 74

430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode )
Power :20
A (@BuVim) Date: 2019.06.01
1309
1200
1100
1000/
909
800
~—
700 ~—
609 I — AVG_BE 54|
500 e
— |
409
309
200
100
40 2440, 250, 2460, 270, 280, 250 20
Frequency (Miz)
site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number 1 C2-20 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - L

2 Vertical Fundamental

A (¢Buvim) Date: 2019.06.01 el (@BuVim) Date: 2019.06.01
1300 1300
1200 1200
110 = o)
1000 i 1004
900 90
500 800 ' T
00| 00| / L
50 M 60 L
" e e s00)
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hiz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode ) Mode 129
Power :20 Power 20
A (¢Buvim) Date: 2019.06.01 evel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10 ol
1000 —y 1000
a0 / s0d
800 80
700 700 f
500 60 | ]
500 [ 504 i
P e e s R I B e o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 129 Mode 29
Power :20 Power 20

TEL : 886-3-327-3456 Page Number 1 C2-21 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CHO06 2437MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20190601

R

900
800) PEAK_BE 74
700)

o 1
500 S S Bt
400)
309
200
100
0. 2850, 2490, 2

430 2440, 250, 2460, 2470,
Frequency (MH2)

site $03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode )
Power :20
A (¢Buvim) Dote: 2019.06.01

1300

1200

1109

1000

509

800 N

700 S~

o) ‘\\\ G BE 54

500 e

S

400 ————

300

200

109

430 2440 2050, 2460, 2470 2480, 240, 250
Froquency (ie)

site +03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 20

TEL : 886-3-327-3456 Page Number 1 C2-22 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

2 Horizontal Fundamental

A (@Buvim) Date: 20190527 el (9BuVim) Date: 20190527
1300) 1300
1200) 1200
100) |

1000 1000
00| 90|
800 PERK_BE 74 200 PEAK 74|
700) 700
v

o WM o j
g

504
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 130 Mode 130
Power :155 Power 155
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 A 904
800 \ 80
700 \ 700
609 gy G BE 54| e A 54
500 e By R 504 P
400 = R P B Ea B S S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 130 Mode 20
Power 1155 Power 155

TEL : 886-3-327-3456 Page Number 1 C2-23 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH20 CH11 2462MHz

2 Vertical Fundamental

1 ¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 700
s00) syt 604
A
508 Y S U R 500
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 130 Mode 130
Power :155 Power 155
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
609 G BE 54| e [ A 54
1 X
50 ] o s0q] =]
400 = 00—
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 130 Mode 20
Power 1155 Power 155

TEL : 886-3-327-3456 Page Number 1 C2-24 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

) @Buvim) Date: 2019.05.27 1 (080 Date: 2019.05.27
1309 1300)
1200 1200)
1100 100 .
1009 - 1000)
ety
o \"\\ wd
300 \ a0 | ek
700) 70|
: A
500 - 600
e deinehier]
O T P N SO 2l 504
400 1 400
300 300|
200 20|
100 100
5102320, 740 73560 7360 700 720 2440, 24 0 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (Hy)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_i241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1911633 Project 1911633
Mode 131 Mode 31
Power. 13 Power 13
) @Buvim) Date: 2019.05.27 o 0B Date: 2019.05.27
1300 1300)
1200 1200)
1109 09
1000 1000) .
s00 —T 90|
20q } | nd
500 50| A —
L e S B B S =]
300 300
200 20|
100 100)
5102320, 740 7560 7360 700 20 240 28 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WHz)
site $03CHI3-HY site 03CHIB-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL Condition AV6_54 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Derector +Peak Detector Peak
AVg . Project 1911633 Project 911633
Mode 131 Mode. 31
Power. 13 Power 3

TEL : 886-3-327-3456 Page Number 1 C2-25 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

2 Horizontal Fundamental

) @Buvimy Date: 20190527
1300
1200
1100
1000}
s00) \\
00 PEAK_BE 74
700
60.0) \M.MW
At
s00)
400
300
200
100
TR T 750, Zac0. Zarc. 7ast, 70, 7
Froquency (WH:)
site $03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. :31
Power ‘1
) aBovim) bate 2019.0527

1300
1200
100
1000
oy
00
700
00 o e o5
509 — | -
109
309
200
100

T T 750, 2550, 2a7s. 7350 7350 750

requency (i)

site £03CHI3-HY
(Condition 2 AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 13

TEL : 886-3-327-3456 Page Number : C2-26 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO3 2422MHz - L

Vertical

Fundamental

A (¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 1000 1
900 /”‘ 90 |
500 800 I PERK 74
00| 00| J
500 60
-~ B RSN N W s =
50.0fuArebedwrtnasiessfrmat i N -
400 40
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode 131 Mode 131
Power 13 Power 13
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 = 904 1
800 80 i
700 700 |
500 —/ v 60 1 W
500 - o 504
I A A N N R
P 400
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 131 Mode a1
Power 13 Power 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO3 2422MHz - R

2 Vertical Fundamental

A (@Buvim) Date: 20190527

PEAK_BE 74
700)
s00) =

500
400)
309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak e Left blank

A (@BuVim) Date: 2019.05.27

709
609 AVG_BE_54]

———
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 13

TEL : 886-3-327-3456 Page Number : C2-28 of 49
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO06 2437MHz - L

A (¢Buvim) Date: 2019.06.01 el (@BuVim) Date: 2019.06.01
1300 1300
1200 1200
110 o)
1000 1000 f
900 90
700 e 700] e
;
500 60
(ot o
S0.0ftrmdn bbb ol
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode :32 Mode :32
Power 1165 Power 165
A (¢Buvim) Date: 2019.06.01 evel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10 ol
1000 1000
900 904 |
800 80
700 700
500 /ﬂ/’ 60 W
500 50| ) v
O A A [ E —
40 S B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 132 Mode 2
Power 1165 Power 165

TEL : 886-3-327-3456 Page Number 1 C2-29 of 49
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2019-06-01

K PEAK BE 74

site $03CHI3-HY

430 2440, 250, 2460,

0. 2470, 2850, 2490, 2
Frequency (MH2)

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :911633
Mode. 132
Power. 1165

Left blank

Avg.

A (@BuVim)

Date: 2019-06.01

709
9 \ AVG_BE 54|
S —— T
500 =
~ ]
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector +Peak
Project :911633
Mode. 132
Power. 1165

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - L

Vertical

Fundamental

A (@Buvim)

Date: 2019.06.01 el (@BuVim) Date: 2019.06.01
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 N ) PERK 74
700 e 700
500 60
i [ P o
- 00| e o i
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode :32 Mode :32
Power 1165 Power 165
A (¢Buvim) Date: 2019.06.01 evel (@Buvim) Date: 2019.06.01
1300 1300
1200 1200
10 ol
1000 1000
900 = 904
800 80
700 700
500 g 60 W
500 - 504 T
I N R A N
400 N e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode 132 Mode 2
Power 1165 Power 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO06 2437MHz - R

Vertical

Fundamental

o
i
o
00 PEAK_BE 74
trles s

0 MM“W T i dicit
xs
w

T S N S we

ey
sie a3y
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
REW-T000000KH2 VBWE3000000KH2 SWTAuto
Detector : Peak
Peak b oteas Left blan
Mode 132
Power s
e
900
w00
50.0 \*“"’_‘\\w 1
o
ey
site oscHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. o omon Left blan

Mode 132
Power 6
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

A (¢Buvim) Date: 2019.05.27 el (@BuVim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 e 1000
900 / 90
800/ M/ 200/ PEAK 74|
700 et 70, /
o
500 o 604 /
- J
504
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode :33 Mode :33
Power :16 Power 16
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 - e 60 W
s0d =— s0d JIL
L N EE e e s R B B S o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300, 200, 2700, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode :33 Mode 23
Power :16 Power 16
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ssamonias. FCC RADIO TEST REPORT Report No. : FR911633C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ac VH40 CHO09 2452MHz - R

2 Horizontal Fundamental

A (@Buvim) Date: 20190527

-
m X
300 \%HM PEAK BE 74

7

s . ———

309
200
100
430 2440, 250, 2460, 2470, 2850, 2490, 2
Frequency (MH2)
site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak oot ek Left blank

Mode. 133
Power. 116

A (@BuVim) Date: 2019.05.27
1300)

09 \ AVG_BE 54|

500
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120b_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto
Detector

Avg. R Left blank

Mode.
Power. 116
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO9 2452MHz - L

Vertical

Fundamental

A (@Buvim) Date: 20190527

el (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
110 o)
1000 =] 1000
900 fﬁ 90
500 800 PERK 74
00| 00| /
500 : 60 f
P R POTRRP S ST et
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300, 3000
Frequency (MHz) Frequency (MHz)
site $03CHI3-HY site $03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition +PEAK_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
Peak Project :911633 Project 911633
Mode :33 Mode :33
Power :16 Power 16
A (¢Buvim) Date: 2019.05.27 evel (@Buvim) Date: 2019.05.27
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
500 — 60 W
500 = 504
L o e ERSEE B e s
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1s00. 2100 2300, 3000
Froquency (MHz) Frequency (MHz)
site +03CHI3HY site 03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL Condition + AV6_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AVg . Project :911633 Project 911633
Mode :33 Mode 23
Power :16 Power 16
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR911633C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ac VH40 CHO09 2452MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 20190527

w0d / W“’“““M‘\

PEAK BE 74
1
e B
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60.0) AVG_BE 54|

500 1
400)
30
209
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430 2840, 250, 260, 2470, 2480, 2490, 2

Frequency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Detector +Peak
Project :911633
Mode. 133
Power. 116

" ]
o
e me W @ me
ey
sie a3y
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
RBWHT000 000K3 7 VOW:3000 000K+Hz SWT-Auro
Detector : Peak
Peak bt otie33 Left blan
Mode 133
Power 6
1o

Left blank
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

1 (@BuVim) Date: 2019.05-27 | (dBu Date: 20190527

1309 1300]
1209 1200
100 100
1009 1000]
90.0) 900
800 PEAK 74| soq) PERK 74
700 700
600 AVG_54] 600 AVG 54
500 s0.0f
400 1 400 1
300) 300
200) 200)
100) 100

000 4000 G000, 6000, 10000, 12000. 14000 16000 18000. 20000. 22000. 250 000 4000 6000, 8000 10000, 12000, 14000. 16000, 18000. 20000 22000. 25000

Frequency (M) Frequency (MHz)

Site +03CHI3-HY Site +03CHI3-HY
Condition :PEAK_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak
Project :911633 Project 911633
Mode 122 Mode 22
Power 20 Power 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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